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General Information

Applicant Honeywell International Inc
Applicant Address 9680 Old Bailes Rd. Fort Mill, SC 29707 United States
Honeywell International Inc.
Manufacturer - .
Honeywell Safety and Productivity Solutions
Manufacturer Address 9680 Old Bailes Rd. Fort Mill, SC 29707 United States
Test Site MRT Technology (Taiwan) Co., Ltd

No. 38, Fuxing Second Rd., Guishan Dist., Taoyuan City 333, Taiwan
(R.0.C)

Test Site Address

MRT FCC Registration No. | 291082

Test Facility / Accreditations

1. MRT facility is a FCC registered (Reg. No. 291082) test facility with the site description report on
file and is designated by the FCC as an Accredited Test Firm.

2. MRT facility is an IC registered (MRT Reg. No. 21723) test laboratory with the site description on
file at Industry Canada.

3. MRT Lab is accredited to ISO 17025 by the Taiwan Accreditation Foundation (TAF Cert. No.
3261) in EMC, Telecommunications and Radio testing for FCC (Designation Number: TW3261),
Industry Canada, EU and TELEC Rules.
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1. INTRODUCTION
1.1. Scope

Measurement and determination of electromagnetic emissions (EMC) of radio frequency devices

including intentional and/or unintentional radiators for compliance with the technical rules and
regulations of the Federal Communications Commission and the Industry Canada Certification and

Engineering Bureau.

1.2. MRT Test Location

The map below shows the location of the MRT LABORATORY, its proximity to the Taoyuan City.
These measurement tests were conducted at the MRT Technology (Taiwan) Co., Ltd. Facility
located at N0.38, Fuxing 2nd Rd., Guishan Dist., Taoyuan City 33377, Taiwan (R.O.C).
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1.3. Product Information

Product Name Mobile Computer

Model No. CK67X1IN

Brand Name Honeywell

Wi-Fi Specification 802.11a/b/g/n/acl/ax

Bluetooth Specification Main BT/BLE : V5.3 dual mode + 2" BLE: V5.3 Single mode
NFC Specification 13.56MHz

4G-LTE: Band 2,4,5,7,12,13,14,17,25,26,30,38,41,42,43,48,66,71

WWAN Specification
5G-NR: n 2,5,7,12,13,14,25,26,30,38,41,48,66,71,77,78

CA Intra-Band 5B; 7C; 38C; 41C; 66B; 66C

#24295D8051, #24295D80CF (Conducted)
#24295D8059 (Radiated)

EUT Identification No.:

Operating Temperature Range |-20~50 °C

Supply Voltage Rating DC 3.6V

Accessory

Brand: Honeywell
Battery MODEL:CK65-BTSC
Rating: 3.6Vdc, 7000mAh, 25.2Wh

Remark:
The information of EUT was provided by the manufacturer, and the accuracy of the information shall

be the responsibility of the manufacturer.

Note:
1. For other features of this EUT, test report will be issued separately.
2. This product has 3 scanners, 5 keypads, can refer as below:

Scanner S0703 S0803FR S0803 - --
53keys
] ] ] 42keys
Keypad Alpha Numeric Numeric Large Numeric Alpha )
. Numeric
Numeric

3. This report selected SO803FR with Alpha Numeric as the main test.
For a more detailed description, please refer to Specification or User’s Manual supplied by the
applicant and/or manufacturer.
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Radio Specification under Testing

E-UTRA Specification

FDD TX Frequency Range

LTE Band 2: 1850 ~ 1910 MHz; LTE Band 4: 1710 ~ 1755 MHz
LTE Band 5: 824 ~ 849 MHz; LTE Band 7: 2500 ~ 2570 MHz
LTE Band 12: 699 ~ 716 MHz; LTE Band 13: 777 ~ 787 MHz
LTE Band 17: 704 ~ 716 MHz; LTE Band 25: 1850 ~ 1915 MHz
LTE Band 26: 814 ~ 849 MHz; LTE Band 30: 2305 ~ 2315 MHz
LTE Band 66: 1710 ~ 1780 MHz; LTE Band 71: 663 ~ 698 MHz

FDD RX Frequency Range

LTE Band 2: 1930 ~ 1990 MHz; LTE Band 4: 2110 ~ 2155 MHz
LTE Band 5: 869 ~ 894 MHz; LTE Band 7: 2620 ~ 2690 MHz
LTE Band 12: 729 ~ 746 MHz; LTE Band 13: 746 ~ 756 MHz
LTE Band 17: 734 ~ 746 MHz; LTE Band 25: 1930 ~ 1995 MHz
LTE Band 26: 859 ~ 894 MHz; LTE Band 30: 2350 ~ 2360 MHz
LTE Band 66: 2110 ~ 2200 MHz; LTE Band 71: 617 ~ 652 MHz

TDD TX & RX Frequency Range

LTE Band 38: 2570 ~ 2620 MHz; LTE Band 41: 2496 ~ 2690 MHz;

HUPE Band (Power Class 2)

Band 41

Support Bandwidth

Band 2, 4, 25, 66: 1.4MHz, 3MHz, 5MHz, 10MHz, 15MHz, 20MHz

Band 5, 12: 1.4MHz, 3MHz, 5MHz, 10MHz

Band 7, 38, 41, 42, 43: 5MHz, 10MHz, 15MHz, 20MHz
Band 13: 5MHz, 10MHz

Band 26: 1.4MHz, 3MHz, 5MHz, 10MHz, 15MHz

Type of Modulation

UL up to 256QAM, DL up to 256QAM
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1.4. Description of Available Antennas

Antenna Type LDS
Frequency Range (MHz) Max Peak Gain (dBi)
Technology
TX RX ANTO ANT1 ANT2 ANT3 ANT4
LTE Band 2 1850 ~ 1910 1930 ~ 1990 -- 1.19 -- - -
LTE Band 4 1710 ~ 1755 2110 ~ 2155 - 1.19 - -- --
LTE Band 5 824 ~ 849 869 ~ 894 -3.38 - - - -
LTE Band 7 2500 ~ 2570 2620 ~ 2690 -- 1.38 - - --
LTE Band 12 699 ~ 716 729 ~ 746 -3.38 - - - -
LTE Band 13 777 ~ 787 746 ~ 756 -3.38 -- -- -- --
LTE Band 17 704 ~ 716 734 ~ 746 -3.38 -- -- -- --
LTE Band 25 1850 ~ 1915 1930 ~ 1995 -- 1.19 -- - -
LTE Band 26 814 ~ 849 859 ~ 894 -3.38 -- -- - --
LTE Band 30 2305 ~ 2315 2350 ~ 2360 -- -0.56 -- - -
LTE Band 38 2570 ~ 2620 -- 1.38 -- - -
LTE Band 41 2496 ~ 2690 -- 1.38 -- - -
LTE Band 66 1710 ~ 1780 2110 ~ 2200 -- 1.19 -- - -
LTE Band 71 663 ~ 698 617 ~ 652 -3.58 - - -- -
Note

1: All antenna information (Antenna type and Peak Gain) is provided by the manufacturer.

2: The typical antennas used to calculate the ERP (EIRP).
3. Ant0 support TX functions for LB (617MHz-960MHz).

4. Antl support TX functions for MB+HB (1710MHz-2690MHz).
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1.5. Test Methodology

According to the specifications of the manufacturer, the EUT must comply with the requirements of
the following standards:

ANSI C63.26:2015

FCC CFR 47 Part 2, Part 22, Part 24, Part 27

FCC KDB 971168 D01 v03r01: Power Meas License Digital Systems

FCC KDB 971168 D02 v02r02: Misc Rev Approv License Devices

FCC KDB 412172 D01 v01r01: Determining ERP and EIRP
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2. DESCRIPTION OF TEST

2.1. Summary

FCC Part Section(s) Test Description Test Condition Test Result
2.1049 Occupied Bandwidth Pass
2.1055, 22.355, 24.235, 27.54 Frequency Stability Pass
2.1046, 22.913(a)(5), 24.232(c)
27.50(a)(3) (b)(10) (c)(10) (d)(4) Transmitter Output Power Pass
(h)(2)
22.913(d), 24.232(d), 27.50(d)(5) | Peak to Average Ratio Conducted Pass
2.1051, 22.917(a), 24.238(a) Transmitter unwanted emissions
27.53(a) (c) (f) (9) (h) (m) (band-edge) Pass
2.1051, 22.917(a), 24.238(a) Transmitter unwanted emissions
27.53(a) (c) () (9) (h) (m) (spurious)
2.1053, 22.917(a), 24.238(a)

Transmitter Spurious Emissions Radiated Pass
27.53(a) (c) (f) (9) (h) (m)

Notes:

1)

2)

3)

4)

5)

6)

7)

8)

The analyzer plots shown in this section were all taken with a correction table loaded into the analyzer.
The correction table was used to account for the losses of the cables and attenuators used as part of the
system to connect the EUT to the analyzer at all frequencies of interest.

All supported modulation types were evaluated. The worst-case emission of modulation was selected.
Therefore, the Frequency Stability, Transmitter unwanted emissions (band-edge), Transmitter unwanted
emissions (spurious), Radiated Spurious Emissions were presented worst-case in the test report.

For radiated emission tests, every axis (X, Y, Z) was also verified. The test results shown in the following
sections represent the worst-case emissions.

LTE Band 12 (699 ~ 716 MHz) overlaps the entire frequency range of LTE Band 17 (704 ~ 716 MHz).
Therefore, test data provided in this report covers Band 17 as well as Band 12.

LTE Band 25 (1850 ~ 1915 MHz) overlaps the entire frequency range of LTE Band 2 (1850 ~ 1910 MHz).
Therefore, test data provided in this report covers Band 2 as well as Band 25.

LTE Band 26 (824 ~ 849 MHz) overlaps the entire frequency range of LTE Band 5 (824 ~ 849 MHz).
Therefore, test data provided in this report covers Band 5 as well as Band 26.

LTE Band 41 (2496 ~ 2690 MHz) overlaps the entire frequency range of LTE Band 38 (2570 ~ 2620 MHz).
Therefore, test data provided in this report covers Band 38 as well as Band 41.

LTE Band 66 (1710 ~ 1780 MHz) overlaps the entire frequency range of LTE Band 4 (1710 ~ 1755 MHz).

Therefore, test data provided in this report covers Band 4 as well as Band 66.
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Test ltems Bandwidth Modulation RB Combination Test Channel
Occupied Bandwidth All BW All Modulation Full Low/Middle/High
Frequency Stability Maximum BW QPSK Full Middle
Transmitter Output Power All BW All Modulation 1RB/Half/Full Low/Middle/High
Peak to Average Ratio All BW All Modulation Full Middle
Band Edge All BW QPSK 1RB/Half/Full Low/High
Conducted Emissions All BW All Modulation 1RB Low/Middle/High
Radiated Emissions Minimum BW QPSK 1RB Low/Middle/High

Note:

1. All modes of operation and data rates were investigated. The test results shown in the above part represent
the worst case emissions.

2. All antenna port conducted emissions testing was performed on a test bench with the antenna port of the

EUT connected to the spectrum analyzer through calibrated cables, attenuators, and couplers.
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2.2. Occupied Bandwidth

According to FCC Part 2.1049
The occupied bandwidth, that is the frequency bandwidth such that, below its lower and above its

upper frequency limits, the mean powers radiated are each equal to 0.5 percent of the total mean
power radiated by a given emission shall be measured.

2.3. Frequency Stability / Temperature Variation

According to FCC Part 2.1055, 22.355, 24.235, 27.54
Frequency stability testing is performed in accordance with the guidelines of
ANSI/TIA-603-E-2016. The frequency stability of the transmitter is measured by:

a.) Temperature: The temperature is varied from -30°C to +50°C in 10°C increments using an
environmental chamber.

b.) Primary Supply Voltage: The primary supply voltage is varied from 85% to 115% of the nominal
value for non hand-carried battery and AC powered equipment. For hand-carried, battery-powered
equipment, primary supply voltage is reduced to the battery operating end point which shall be
specified by the manufacturer.

Specification — For Part 22, the frequency stability of the transmitter shall be maintained within
+0.00025% (+2.5 ppm) of the center frequency.

Time Period and Procedure:

1. The carrier frequency of the transmitter is measured at room temperature (20°C to provide a
reference).

2. The equipment is turned on in a “standby” condition for fifteen minutes before applying power to
the transmitter. Measurement of the carrier frequency of the transmitter is made within one minute
after applying power to the transmitter.

3. Frequency measurements are made at 10°C intervals ranging from -30°C to +50°C. A period of at
least one half-hour is provided to allow stabilization of the equipment at each temperature level.
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2.4. Conducted Output Power Measurment

According to FCC Part 2.1046, 22.913, 24.232, 27.50

According to KDB 412172 D01 Section 1.2 Power Approach
EIRP =PT + GT - LC =ERP + 2.15dB, ERP = EIRP - 2.15 dB
PT = transmitter output power in dBm

GT = gain of the transmitting antenna in dBi

LC = signal attenuation in the connecting cable between the transmitter and antenna in dB.

Technology ERP Power Limit Technology EIRP Power Limit
LTE Band 5 7W (38.45dBm) LTE Band 2 2W (33dBm)
LTE Band 12 3W (34.77dBm) LTE Band 4 1W (30dBm)
LTE Band 13 3W (34.77dBm) LTE Band 7 2W (33dBm)
LTE Band 17 3W (34.77dBm) LTE Band 25 2W (33dBm)
LTE Band 26 7W (38.45dBm) LTE Band 30 250mW (24dBm)
LTE Band 71 3W (34.77dBm) LTE Band 38 2W (33dBm)

-- -- LTE Band 41 2W (33dBm)

-- -- LTE Band 66 1W (30dBm)

2.5. Peak-Average Ratio

According to FCC Part 22.913, 24.232, 27.50
A peak to average ratio measurement is performed at the conducted port of the EUT. The

spectrum analyzers Complementary Cumulative Distribution Function (CCDF) measurement
profile is used to determine the largest deviation between the average and the peak power of the
EUT in a given bandwidth. The CCDF curve shows how much time the peak waveform spends at
or above a given average power level. The percent of time the signal spends at or above the level
defines the probability for that particular power level.

The peak-to-average power ratio (PAPR) of the transmitter output power must not exceed 13 dB.
The PAPR measurements should be made using either an instrument with complementary
cumulative distribution function (CCDF) capabilities to determine that PAPR will not exceed 13 dB
for more than 0.1 percent of the time or other Commission approved procedure. The
measurement must be performed using a signal corresponding to the highest PAPR expected
during periods of continuous transmission.
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2.6. Spurious and Harmonic Emissions at Antenna Terminal
According to FCC Part 2.1051, 22.917, 24.238, 27.53

For GSM 850/1900, WCDMA B2/B4/B5, LTE B2/B4/B5/B12/B17/B25/B26(824-849MHz)/B66/B71
On any frequency outside a licensee’s frequency block, the power of any emission shall be

attenuated below the transmitter power (P) by at least 43 + 10 log(P) dB. The emission limit equal
to -13dBm. However, in the 1IMHz bands immediately outside and adjacent to the licensee's
frequency block, a resolution bandwidth of at least one percent of the emission bandwidth of the
fundamental emission of the transmitter may be employed.

For LTE B13
For operations in the 776-788 MHz band, the FCC limit is 43 + 10 log(P) dB below the transmitter
power (P) in a 100 kHz bandwidth. However, in the 100 kHz bands immediately outside and
adjacent to the frequency block, a resolution bandwidth of at least 30 kHz may be employed. In
addition, the power of any unwanted emissions in any 6.25 kHz bandwidth for all frequencies
between 763-775 MHz and 793-806 MHz shall be attenuated below the transmitter power (P), by

at least 65 + 10 log (P) dB, for mobile and portable equipment.

For LTE B7/B38/B41

For mobile digital stations, the attenuation factor shall be not less than 40 + 10 log (P) dB on all
frequencies between the channel edge and 5 megahertz from the channel edge, 43 + 10 log (P)
dB on all frequencies between 5 megahertz and X megahertz from the channel edge, and 55 + 10
log (P) dB on all frequencies more than X megahertz from the channel edge, where X is the
greater of 6 megahertz or the actual emission bandwidth as defined in paragraph (m)(6) of this
section. In addition, the attenuation factor shall not be less that 43 + 10 log (P) dB on all
frequencies between 2490.5 MHz and 2496 MHz and 55 + 10 log (P) dB at or below 2490.5 MHz.
Mobile Satellite Service licensees operating on frequencies below 2495 MHz may also submit a
documented interference complaint against BRS licensees operating on channel BRS Channel 1

on the same terms and conditions as adjacent channel BRS or EBS licensees.
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For LTE B30
For mobile and portable stations operating in the 2305-2315 MHz and 2350-2360 MHz bands:
(i) By a factor of not less than: 43 + 10 log (P) dB on all frequencies between 2305 and 2320 MHz
and on all frequencies between 2345 and 2360 MHz that are outside the licensed band(s) of
operation, not less than 55 + 10 log (P) dB on all frequencies between 2320 and 2324 MHz and on
all frequencies between 2341 and 2345 MHz, not less than 61 + 10 log (P) dB on all frequencies
between 2324 and 2328 MHz and on all frequencies between 2337 and 2341 MHz, and not less
than 67 + 10 log (P) dB on all frequencies between 2328 and 2337 MHz;
(ii) By a factor of not less than 43 + 10 log (P) dB on all frequencies between 2300 and 2305 MHz,
55 + 10 log (P) dB on all frequencies between 2296 and 2300 MHz, 61 + 10 log (P) dB on all
frequencies between 2292 and 2296 MHz, 67 + 10 log (P) dB on all frequencies between 2288
and 2292 MHz, and 70 + 10 log (P) dB below 2288 MHz;
(i) By a factor of not less than 43 + 10 log (P) dB on all frequencies between 2360 and 2365 MHz,
and not less than 70 + 10 log (P) dB above 2365 MHz.
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2.7. Conducted and Radiated Spurious Emissions

According to FCC Part 2.1051, 2.1053, 22.917, 24.238, 27.53
The level of the carrier and the various conducted spurious and harmonic frequencies is measured

by means of a calibrated spectrum analyzer. The spectrum is scanned from the lowest frequency
generated in the equipment up to a frequency including its 10th harmonic.

For GSM 850/1900, WCDMA B2/B4/B5, LTE B2/B4/B5/B12/B17/B25/B26(824-849MHz)/B66/B71
On any frequency outside a licensee’s frequency block, the power of any emission shall be
attenuated below the transmitter power (P) by at least 43 + 10 log(P) dB. The emission limit equal
to -13dBm.

For LTE B13

For operations in the 776-788 MHz band, the FCC limit is 43 + 10 log(P) dB below the transmitter

power (P) in a 100 kHz bandwidth.
For operations in the 775-788 MHz band, emissions in the band 1559-1610 MHz shall be limited to
—-70 dBW/MHz equivalent isotropically radiated power (EIRP). The emission limit equal to -40dBm.

For LTE B7/B38/B41

For mobile digital stations, the power of any emission outside of the authorized operating
frequency ranges must be attenuated below the transmitting power (P) by a factor of at least 55 +

10 log(P) dB. The emission limit equal to -25dBm.

For LTE B30
For mobile and portable stations operating in the 2305-2315 MHz and 2350-2360 MHz bands:
By a factor of not less than 43 + 10 log (P) dB below 2200 MHz and above 2395 MHz.
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3. TEST EQUIPMENT CALIBRATION DATE

Radiated Emissions

Instrument Manufacturer Type No. Asset No. Cali. Interval Cali. Due Date

Acitve Loop Antenna SCHWARZBECK | FMZB 1519B MRTTWAO00002 1 year 2025/5/7
Broadband TRILOG Antenna SCHWARZBECK | VULB 9162 MRTTWAO00086 1 year 2025/11/5
Broadband Hornantenna RFSPIN DRH18-E MRTTWAO00087 1year 2025/5/20

EMC Instruments
Broadband Preamplifier _ EMC118A45SE MRTTWAO00088 1year 2025/5/14
corporation

Breitband Hornantenna Schwarzbeck BBHA 9170 MRTTWAO00004 1 year 2025/3/26
Broadband Ampilifier Schwarzbeck BBV 9721 MRTTWAO00006 1year 2025/3/21

EMI Test Receiver R&S ESR3 MRTTWAO00009 1 year 2025/3/5

Signal Analyzer R&S FSVA3044 MRTTWAO00092 1 year 2025/6/20

Cable HUBERSUHNER SF106 MRTTWE00010 1 year 2025/6/14

K1K50-UP0264-
Cable Rosnol MRTTWEO00012 1 year 2025/6/14
K1K50-4M
Conducted Test Equipment
Instrument Manufacturer Type No. Asset No. Cali. Interval Cali. Due Date

EXA Signal Analyzer KEYSIGHT N9010A MRTTWAO00012 1 year 2025/9/24

EXA Signal Analyzer KEYSIGHT N9010B MRTTWAO00074 1 year 2025/8/12

USB Wideband Power Sensor KEYSIGHT U2021XA MRTTWAO00015 1 year 2025/3/12

Wideband Radio Communication
R&S CMW 500 MRTTWAO00084 1 year 2025/10/23
Taster
UXM 5G Wireless Test Platform KEYSIGHT E7515B MRTTWAO00089 1 year 2025/5/30
Test Software
Software Version Function
e3 9.160520a EMI Test Software
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4. Decision Rules and Measurement Uncertainty

4.1. Decision Rules

The Decision Rule is based on Simple Acceptance in accordance with ISO Guide 98-4: 2012 Clause 8.2.

(Measurement uncertainty is not taken into account when stating conformity with a specified requirement.)
4.2. Measurement Uncertainty

Where relevant, the following test uncertainty levels have been estimated for tests performed on the EUT as
specified in CISPR 16-4-2. This uncertainty represents an expanded uncertainty expressed at approximately

the 95% confidence level using a coverage factor of k = 2.

Radiated Spurious Emission

Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)):
9kHz~30MHz: £ 3.92dB
30MHz~1GHz: £ 4.25dB
1GHz~18GHz: £ 4.40dB
18GHz~40GHz: + 4.45dB
Frequency Error

Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)): +78.4Hz

Conducted Power
Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)): £ 0.84dB

Conducted Spurious Emission

Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)):+ 2.65 dB
Occupied Bandwidth
Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)): +3.3%

Temp. / Humidity
Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)): +0.82°C/ +3%

DC Voltage
Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)): +0.3%

Note:

Determining compliance is based on the test results met the regulation limits or requirements
declared by clients, and the test results don't take into account the value of measurement
uncertainty.
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5. TEST RESULT

5.1. Summary

Maximum Conducted Power and ERP/EIRP Power
Average power measurements were performed only when the EUT was transmitting at its

maximum power control level using a broadband power meter with a pulse sensor. The power
meter implemented triggering and gating capabilities which were set up such that power
measurements were recorded only during the ON time of the transmitter.

The relevant equation for determining the maximum ERP or EIRP from the measured RF output
power is given in Equation (1) as follows

ERP or EIRP = Puyeas + Gt

where

ERP or EIRP effective radiated power or equivalent isotropically radiated power, respectively.
(expressed in the same units as Pueas , €.9., dBm or dBW)

Pmeas measured transmitter output power or PSD, in dBm or dBW

Gr gain of the transmitting antenna, in dBd (ERP) or dBi (EIRP)

ERP = EIRP -2.15

LTE Band Band7 Antenna Gain (dBi) 1.38
: Conducted Peak [ Conducted Peak | Maximum EIRP -
BW Modulation EIRP Limit (W)
Power (dBm) Power (W) (W)
QPSK 24.67 0.293 0.403 2
16QAM 23.81 0.240 0.330 2
5MHz
64QAM 23.11 0.205 0.281 2
256QAM 19.82 0.096 0.132 2
QPSK 24.82 0.303 0.417 2
16QAM 24.07 0.255 0.351 2
10MHz
64QAM 22.79 0.190 0.261 2
256QAM 20.39 0.109 0.150 2
QPSK 24.56 0.286 0.393 2
16QAM 23.72 0.236 0.324 2
15MHz
64QAM 22.44 0.175 0.241 2
256QAM 19.95 0.099 0.136 2
QPSK 24.57 0.286 0.394 2
16QAM 23.56 0.227 0.312 2
20MHz
64QAM 22.73 0.187 0.258 2
256QAM 20.17 0.104 0.143 2
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LTE Band Band12 Antenna Gain (dBi) -3.38
: Conducted Peak [ Conducted Peak | Maximum ERP -
BW Modulation ERP Limit (W)
Power (dBm) Power (W) (W)
QPSK 24.56 0.286 0.080 3
16QAM 23.81 0.240 0.067 3
1.4MHz
64QAM 22.63 0.183 0.051 3
256QAM 19.61 0.091 0.026 3
QPSK 24.61 0.289 0.081 3
16QAM 23.64 0.231 0.065 3
3MHz
64QAM 22.60 0.182 0.051 3
256QAM 19.81 0.096 0.027 3
QPSK 24.59 0.288 0.081 3
16QAM 23.58 0.228 0.064 3
5MHz
64QAM 22.55 0.180 0.050 3
256QAM 19.57 0.091 0.025 3
QPSK 24.46 0.279 0.078 3
16QAM 23.86 0.243 0.068 3
10MHz
64QAM 22.78 0.190 0.053 3
256QAM 19.63 0.092 0.026 3
LTE Band Band13 Antenna Gain (dBi) -3.38
: Conducted Peak [ Conducted Peak | Maximum ERP -
BW Modulation ERP Limit (W)
Power (dBm) Power (W) (W)
QPSK 24.81 0.303 0.085 3
16QAM 24.13 0.259 0.072 3
5MHz
64QAM 23.08 0.203 0.057 3
256QAM 20.21 0.105 0.029 3
QPSK 24.79 0.301 0.084 3
16QAM 24.05 0.254 0.071 3
10MHz
64QAM 22.72 0.187 0.052 3
256QAM 19.88 0.097 0.027 3
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LTE Band Band25 Antenna Gain (dBi) 1.19
: Conducted Peak | Conducted Peak | Maximum EIRP -
BW Modulation EIRP Limit (W)
Power (dBm) Power (W) (W)
QPSK 24.49 0.281 0.370 2
16QAM 23.63 0.231 0.303 2
1.4M
64QAM 22.59 0.182 0.239 2
256QAM 19.76 0.095 0.124 2
QPSK 24.40 0.275 0.362 2
16QAM 23.46 0.222 0.292 2
3M
64QAM 22.68 0.185 0.244 2
256QAM 19.79 0.095 0.125 2
QPSK 24.58 0.287 0.378 2
16QAM 24.18 0.262 0.344 2
5M
64QAM 23.03 0.201 0.264 2
256QAM 20.16 0.104 0.136 2
QPSK 24.69 0.294 0.387 2
16QAM 23.65 0.232 0.305 2
10M
64QAM 22.53 0.179 0.236 2
256QAM 19.66 0.092 0.122 2
QPSK 24.50 0.282 0.371 2
16QAM 23.29 0.213 0.281 2
15M
64QAM 22.40 0.174 0.229 2
256QAM 19.24 0.084 0.110 2
QPSK 24.23 0.265 0.348 2
16QAM 23.50 0.224 0.294 2
20M
64QAM 22.61 0.182 0.240 2
256QAM 19.35 0.086 0.113 2
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LTE Band Band26 Antenna Gain (dBi) -3.38
BW P Conducted Peak | Conducted Peak | Maximum ERP ERP Limit (W)
Power (dBm) Power (W) (W)
QPSK 24.40 0.275 0.077 7
16QAM 23.73 0.236 0.066 7
1.4M
64QAM 22.66 0.185 0.052 7
256QAM 19.69 0.093 0.026 7
QPSK 24.43 0.277 0.078 7
16QAM 23.59 0.229 0.064 7
M 64QAM 22.64 0.184 0.051 7
256QAM 19.52 0.090 0.025 7
QPSK 24.58 0.287 0.080 7
16QAM 23.56 0.227 0.064 7
oM 64QAM 22.52 0.179 0.050 7
256QAM 19.77 0.095 0.027 7
QPSK 24.45 0.279 0.078 7
16QAM 2351 0.224 0.063 7
10M
64QAM 22.89 0.195 0.054 7
256QAM 19.82 0.096 0.027 7
QPSK 24.22 0.264 0.074 7
16QAM 23.33 0.215 0.060 7
oM 64QAM 22.63 0.183 0.051 7
256QAM 19.89 0.097 0.027 7
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LTE Band Band30 Antenna Gain (dBi) -0.56
: Conducted Peak | Conducted Peak | Maximum EIRP -
BW Modulation EIRP Limit (W)
Power (dBm) Power (W) (W)
QPSK 23.49 0.223 0.196 0.25 (24dBm)
16QAM 22.79 0.190 0.167 0.25 (24dBm)
5MHz
64QAM 21.87 0.154 0.135 0.25 (24dBm)
256QAM 19.36 0.086 0.076 0.25 (24dBm)
QPSK 23.66 0.232 0.204 0.25 (24dBm)
16QAM 22.87 0.194 0.170 0.25 (24dBm)
10MHz
64QAM 22.12 0.163 0.143 0.25 (24dBm)
256QAM 19.39 0.087 0.076 0.25 (24dBm)
LTE Band Band38 Antenna Gain (dBi) 1.38
: Conducted Peak [ Conducted Peak | Maximum EIRP -
BW Modulation EIRP Limit (W)
Power (dBm) Power (W) (W)
QPSK 24.99 0.316 0.434 2
16QAM 23.97 0.249 0.343 2
5MHz
64QAM 22.91 0.195 0.269 2
256QAM 20.40 0.110 0.151 2
QPSK 24.76 0.299 0.411 2
16QAM 23.92 0.247 0.339 2
10MHz
64QAM 22.78 0.190 0.261 2
256QAM 20.54 0.113 0.156 2
QPSK 24.56 0.286 0.393 2
16QAM 23.63 0.231 0.317 2
15MHz
64QAM 22.46 0.176 0.242 2
256QAM 20.32 0.108 0.148 2
QPSK 24.62 0.290 0.398 2
16QAM 23.64 0.231 0.318 2
20MHz
64QAM 22.91 0.195 0.269 2
256QAM 20.26 0.106 0.146 2

Page Number: 26 of 387



m I‘ Report No.: 2408 TW0104-U10

LTE Band Band41 Antenna Gain (dBi) 1.38
: Conducted Peak | Conducted Peak [ Maximum EIRP -
BW Modulation EIRP Limit (W)
Power (dBm) Power (W) (W)
QPSK 26.70 0.468 0.643 2
16QAM 25.86 0.385 0.530 2
5MHz
64QAM 25.17 0.329 0.452 2
256QAM 23.14 0.206 0.283 2
QPSK 26.93 0.493 0.678 2
16QAM 26.25 0.422 0.579 2
10MHz
64QAM 24.99 0.316 0.434 2
256QAM 22.76 0.189 0.259 2
QPSK 26.81 0.480 0.659 2
16QAM 25.64 0.366 0.504 2
15MHz
64QAM 24.55 0.285 0.392 2
256QAM 22.73 0.187 0.258 2
QPSK 26.80 0.479 0.658 2
16QAM 25.89 0.388 0.533 2
20MHz
64QAM 24.70 0.295 0.406 2
256QAM 22.93 0.196 0.270 2
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LTE Band Band66 Antenna Gain (dBi) 1.19
: Conducted Peak | Conducted Peak | Maximum EIRP -
BW Modulation EIRP Limit (W)
Power (dBm) Power (W) (W)
QPSK 24.86 0.306 0.403 1
16QAM 23.97 0.249 0.328 1
1.4M
64QAM 23.45 0.221 0.291 1
256QAM 20.39 0.109 0.144 1
QPSK 25.00 0.316 0.416 1
16QAM 24.46 0.279 0.367 1
3M
64QAM 23.23 0.210 0.277 1
256QAM 20.74 0.119 0.156 1
QPSK 25.01 0.317 0.417 1
16QAM 24.17 0.261 0.344 1
5M
64QAM 23.09 0.204 0.268 1
256QAM 20.57 0.114 0.150 1
QPSK 25.02 0.318 0.418 1
16QAM 24.24 0.265 0.349 1
10M
64QAM 23.45 0.221 0.291 1
256QAM 20.25 0.106 0.139 1
QPSK 24.84 0.305 0.401 1
16QAM 23.99 0.251 0.330 1
15M
64QAM 22.88 0.194 0.255 1
256QAM 20.08 0.102 0.134 1
QPSK 24.81 0.303 0.398 1
16QAM 24.08 0.256 0.337 1
20M
64QAM 23.32 0.215 0.282 1
256QAM 20.11 0.103 0.135 1
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LTE Band Band71 Antenna Gain (dBi) -3.58
: Conducted Peak [ Conducted Peak | Maximum ERP -
BW Modulation ERP Limit (W)
Power (dBm) Power (W) (W)
QPSK 24.58 0.287 0.077 3
16QAM 23.87 0.244 0.065 3
5MHz
64QAM 23.03 0.201 0.054 3
256QAM 20.13 0.103 0.028 3
QPSK 24.37 0.274 0.073 3
16QAM 23.78 0.239 0.064 3
10MHz
64QAM 22.51 0.178 0.048 3
256QAM 19.66 0.092 0.025 3
QPSK 24.23 0.265 0.071 3
16QAM 23.21 0.209 0.056 3
15MHz
64QAM 22.22 0.167 0.045 3
256QAM 19.36 0.086 0.023 3
QPSK 24.16 0.261 0.070 3
16QAM 23.31 0.214 0.057 3
20MHz
64QAM 22.33 0.171 0.046 3
256QAM 19.38 0.087 0.023 3
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LTE Band

BandWidth

Maximum 99% Occupied Bandwidth Designator

QPSK 16QAM 64QAM 256QAM
5MHz 4MA7G7D AMATWTD AMATWTD AMATWTD
Band 7 10MHz 8M96G7D 8M96W7D 8M95W7D 8M95W7D
15MHz 13M4G7D 13M4W7D 13M4W7D 13M4W7D
20MHz 17M9G7D 17MOW7D 17MOW7D 17MOW7D
2 e S Maximum 99% Occupied Bandwidth Designator
QPSK 16QAM 64QAM 256QAM
1.4MHz 1M08G7D 1M0O8W7D 1M0O8W7D 1M08W7D
3MHz 2M69G7D 2M69W7D 2M69W7D 2M68W7D
Band 12 5MHz 4AM47G7D 4AM48WT7D AMATWTD 4M48WT7D
10MHz 8M94G7D 8M95W7D 8M95W7D 8M95W7D
pE—— S Maximum 99% Occupied Bandwidth Designator
QPSK 16QAM 64QAM 256QAM
5MHz 4MA7G7D AMATWTD AMATWTD AMATWTD
Band 13 10MHz 8M93G7D 8M94W7D 8M94W7D 8M93W7D
Maximum 99% Occupied Bandwidth Designator
LTE Band BandWidth
QPSK 16QAM 64QAM 256QAM
1.4MHz 1IM08G7D 1M0O8W7D IMO8WT7D 1M0O8WT7D
3MHz 2M69G7D 2M68W7D 2M69W7D 2M69W7D
Band 25 5MHz 4M47GT7D AMA4TWTD AMATWTD 4AM48WT7D
10MHz 8M96G7D 8M96W7D 8M95W7D 8M95W7D
15MHz 13M4G7D 13M4W7D 13M4W7D 13M5W7D
20MHz 17M9G7D 17MOW7D 17MOW7D 17MOW7D
— S Maximum 99% Occupied Bandwidth Designator
QPSK 16QAM 64QAM 256QAM
1.4MHz 1M08G7D 1IMO8WT7D 1IMO8WT7D 1M0O8W7D
3MHz 2M69G7D 2M69W7D 2M69W7D 2M69W7D
Band 26 5MHz AM47GT7D AMATWTD AMATWTD AMATWTD
10MHz 8M95G7D 8M95W7D 8M95W7D 8M94W7D
15MHz 13M4G7D 13M5W7D 13M4W7D 13M4W7D
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Maximum 99% Occupied Bandwidth Designator

LTE Band BandWidth
QPSK 16QAM 64QAM 256QAM
SN 5MHz 4M47G7D AMATWTD 4M48W7D AM47TWT7D
an
10MHz 8M95G7D 8M96W7D 8M95W7D 8M95W7D
_ Maximum 99% Occupied Bandwidth Designator
LTE Band BandWidth
QPSK 16QAM 64QAM 256QAM
5MHz 4AMA4T7G7D AMATWTD AM46WT7D AM47TWT7D
Band 38 10MHz 8M95G7D 8M98W7D 8M96W7D 8M94W7D
15MHz 13M4G7D 13M4W7D 13M4W7D 13M4W7D
20MHz 17M9G7D 17MOW7D 17MOW7D 17M9W7D
_ Maximum 99% Occupied Bandwidth Designator
LTE Band BandWidth
QPSK 16QAM 64QAM 256QAM
5MHz 4AM47G7D 4AM49WT7D AMATWTD AM48W7D
Band 41 10MHz 8M95G7D 8M96W7D 8M94W7D 8M96W7D
15MHz 13M4G7D 13M4W7D 13M4W7D 13M4W7D
20MHz 17M9G7D 17MOW7D 17MOW7D 17M9W7D
_ Maximum 99% Occupied Bandwidth Designator
LTE Band BandWidth
QPSK 16QAM 64QAM 256QAM
1.4AMHz 1M08G7D 1MO8W7D 1MO9W7D 1MO9W7D
3MHz 2M69G7D 2M69W7D 2M69W7D 2M69W7D
TP 5MHz 4AMA7G7D AMATWTD AMABWT7D 4AMABWT7D
10MHz 8M97G7D 8M96W7D 8M96W7D 8M95W7D
15MHz 13M4G7D 13M4W7D 13M4AW7D 13M4W7D
20MHz 17M9G7D 17MOW7D 17MOW7D 17M9W7D
_ Maximum 99% Occupied Bandwidth Designator
LTE Band BandWidth
QPSK 16QAM 64QAM 256QAM
5MHz 4M48G7D AMATWTD AMATWTD 4AMABWT7D
Band 71 10MHz 8M95G7D 8M96W7D 8M96W7D 8M95W7D
15MHz 13M4G7D 13M4W7D 13M4AW7D 13M4W7D
20MHz 17M9G7D 17M9W7D 17MOW7D 17M9W7D
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5.2. Occupied Bandwidth

5.2.1 Test Limit
The occupied bandwidth, that is the frequency bandwidth such that, below its lower and above its
upper frequency limits, the mean powers radiated are each equal to 0.5 percent of the total mean
power radiated by a given emission shall be measured.

5.2.2 Test Procedure used

ANSI C63.26-2015 - Section 5.4.4

5.2.3 Test Setting

Set center frequency to the nominal EUT channel center frequency

RBW = The nominal RBW shall be in the range of 1% to 5% of the anticipated OBW
VBW = 3 x RBW

Detector = Peak

Trace mode = max hold

Sweep = auto couple

Allow the trace to stabilize

© N o g A~ W N PE

Use the 99% power bandwidth function of the instrument and report the measured bandwidth.

5.2.4 Test Setup

—-—
- T -

Communication Testsr

I||||I||| I|I|||' I
L | '
i - ] I el

= - o
DC Block & Attenustor

Spectrum Analyzer

5.2.5 Test Result
Refer to Appendix A.1
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5.3. Frequency Stability Under Temperature & Voltage Variations

5.3.1 Test Limit
The frequency stability shall be measured by variation of ambient temperature and variation of
primary supply voltage to ensure that the fundamental emission stays within the authorized
frequency block. The frequency stability of the transmitter shall be maintained within £0.00025%
(x2.5ppm) of the center frequency.

5.3.2 Test Procedure
ANSI C63.26-2015 - Section 5.6

5.3.3 Frequency Stability Under Voltage Variations
Set chamber temperature to 20°C. Use a variable AC power supply / DC power source to power
the EUT and set the voltage to rated voltage. Set the spectrum analyzer RBW low enough to

obtain the desired frequency resolution and recorded the frequency.
Reduce the input voltage to specify extreme voltage variation (x15%) and endpoint, recordthe
maximum

5.3.4 Test Setup

Standard Temperature
& Humidity Chamber

Communication Tester

= Anentor EUT

Power Supply

ooo

5.3.5 Test Result
Refer to Appendix A.2
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5.4. Transmitter Output Power Measurement

5.4.1 Test Limit

Technology ERP Power Limit Technology EIRP Power Limit
LTE Band 5 7W (38.45dBm) LTE Band 2 2W (33dBm)
LTE Band 12 3W (34.77dBm) LTE Band 4 1W (30dBm)
LTE Band 13 3W (34.77dBm) LTE Band 7 2W (33dBm)
LTE Band 17 3W (34.77dBm) LTE Band 25 2W (33dBm)
LTE Band 26 7W (38.45dBm) 250mW (24dBm) 250mW (24dBm)
LTE Band 71 3W (34.77dBm) LTE Band 38 2W (33dBm)

- - LTE Band 41 2W (33dBm)

- - LTE Band 66 1W (30dBm)

5.4.2 Test Procedure
ANSI C63.26-2015 - Section 5.2.4.2

5.4.3 Test Setting
Average power measurements were performed only when the EUT was transmitting at its
maximum power control level using a broadband power meter with a pulse sensor. The power
meter implemented triggering and gating capabilities which were set up such that power

measurements were recorded only during the ON time of the transmitter.

5.4.4 Test Setup

=3 ]?I

- P ‘ Power Meter

EUT

— i —
DC Block & Attenuator

5.4.5 Test Result
Refer to Appendix A.3
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5.5. Peak-Average Ratio

5.5.1 Test Limit
The peak-to-average power ratio (PAPR) of the transmitter output power must not exceed 13 dB.
The PAPR measurements should be made using either an instrument with complementary
cumulative distribution function (CCDF) capabilities to determine that PAPR will not exceed 13 dB

for more than 0.1 percent of the time or other Commission approved procedure.

5.5.2 Test Procedure

ANSI C63.26-2015 - Section 5.2.3.4 (CCDF).

5.5.3 Test Setting
1. Set the resolution / measurement bandwidth = signal’s occupied bandwidth
2. Set the number of counts to a value that stabilizes the measured CCDF curve

3. Record the maximum PARR level associated with a probability of 0.1%

5.5.4 Test Setup

—
- T -

Communication Tester

TN |
prs—ey EUT

- I B

- - —
OC Block & Attenuaior
Spectrum Analyzer

5.5.5 Test Result
Refer to Appendix A.4
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5.6. Transmitter unwanted emissions (band-edge) Measurement

5.6.1 Test Limit
On any frequency outside a licensee’s frequency block, the power of any emission shall be
attenuated below the transmitter power (P) by at least 43 + 10 log(P) dB. The emission limit equal
to -13dBm.

For LTE B13
However, in the 100 kHz bands immediately outside and adjacent to the frequency block, a
resolution bandwidth of at least 30 kHz may be employed. In addition, the power of any unwanted
emissions in any 6.25 kHz bandwidth for all frequencies between 763-775 MHz and 793-806 MHz
shall be attenuated below the transmitter power (P), by at least 65 + 10 log (P) dB, for mobile and

portable equipment.

For LTE B7/B38/B41

For mobile digital stations, the attenuation factor shall be not less than 40 + 10 log (P) dB on all
frequencies between the channel edge and 5 megahertz from the channel edge, 43 + 10 log (P)
dB on all frequencies between 5 megahertz and X megahertz from the channel edge, and 55 + 10
log (P) dB on all frequencies more than X megahertz from the channel edge, where X is the
greater of 6 megahertz or the actual emission bandwidth as defined in paragraph (m)(6) of this
section. In addition, the attenuation factor shall not be less that 43 + 10 log (P) dB on all
frequencies between 2490.5 MHz and 2496 MHz and 55 + 10 log (P) dB at or below 2490.5 MHz.
Mobile Satellite Service licensees operating on frequencies below 2495 MHz may also submit a
documented interference complaint against BRS licensees operating on channel BRS Channel 1

on the same terms and conditions as adjacent channel BRS or EBS licensees.

For LTE B30
For mobile and portable stations operating in the 2305-2315 MHz and 2350-2360 MHz bands:
(i) By a factor of not less than: 43 + 10 log (P) dB on all frequencies between 2305 and 2320 MHz
and on all frequencies between 2345 and 2360 MHz that are outside the licensed band(s) of
operation, not less than 55 + 10 log (P) dB on all frequencies between 2320 and 2324 MHz and on
all frequencies between 2341 and 2345 MHz, not less than 61 + 10 log (P) dB on all frequencies
between 2324 and 2328 MHz and on all frequencies between 2337 and 2341 MHz, and not less
than 67 + 10 log (P) dB on all frequencies between 2328 and 2337 MHz;
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(ii) By a factor of not less than 43 + 10 log (P) dB on all frequencies between 2300 and 2305 MHz,
55 + 10 log (P) dB on all frequencies between 2296 and 2300 MHz, 61 + 10 log (P) dB on all
frequencies between 2292 and 2296 MHz, 67 + 10 log (P) dB on all frequencies between 2288
and 2292 MHz, and 70 + 10 log (P) dB below 2288 MHz;

(i) By a factor of not less than 43 + 10 log (P) dB on all frequencies between 2360 and 2365 MHz,
and not less than 70 + 10 log (P) dB above 2365 MHz.

5.6.2 Test Procedure
ANSI C63.26-2015 - Section 5.7.

5.6.3 Test Setting
In the 1 MHz bands immediately outside and adjacent to the frequency block a resolution
bandwidth of at least one percent of the emission bandwidth of the fundamental emission of the
transmitter may be employed. A narrower resolution bandwidth is permitted in all cases to improve
measurement accuracy provided the measured power is integrated over the full required
measurement bandwidth (i.e. 100 kHz or 1 percent of emission bandwidth, as specified). The
emission bandwidth is defined as the width of the signal between two points, one below the carrier
center frequency and one above the carrier center frequency, outside of which all emissions are
attenuated at least 26 dB below the transmitter power.

5.6.4 Test Setup

—
- -

Cammunication Testsr

L |
EUT

- - o
DC Block & Attenuator
Spectrum Analyzer

5.6.4 Test Result
Refer to Appendix A.5
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5.7. Transmitter unwanted emissions (spurious) Measurement

5.7.1 Test Limit
The level of the carrier and the various conducted spurious and harmonic frequencies is measured
by means of a calibrated spectrum analyzer. The spectrum is scanned from the lowest frequency
generated in the equipment up to a frequency including its 10th harmonic.

On any frequency outside a licensee’s frequency block, the power of any emission shall be
attenuated below the transmitter power (P) by at least 43 + 10 log(P) dB. The emission limit equal
to -13dBm.

For LTE B7/B38/B41

For mobile digital stations, the power of any emission outside of the authorized operating
frequency ranges must be attenuated below the transmitting power (P) by a factor of at least 55 +

10 log(P) dB. The emission limit equal to -25dBm.

For LTE B30
For mobile and portable stations operating in the 2305-2315 MHz and 2350-2360 MHz bands:
By a factor of not less than 43 + 10 log (P) dB below 2200 MHz and above 2395 MHz.
The emission limit equal to -40dBm.

5.7.2 Test Procedure

ANSI C63.26-2015 - Section 5.7
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5.7.3 Test Setting

1. Set the analyzer frequency to low, Mid or high channel.

2. RBW = specified resolution bandwidth of 100 kHz is at or below 1GHz and 1MHz is above 1GHz

3. VBW = 3*RBW

4. Sweep time = auto

5. Detector = power averaging (rms)

6. The spectrum is scanned from the lowest frequency generated in the equipment up to a frequency
including its 10th harmonic.

7. Use the peak marker function to determine the maximum amplitude level.

5.7.4 Test Setup

—-—

e = Communication Tester

||,||||r|_||||||- il
IR

. R

DC Block & Attenuator

Spectrum Analyzer

5.7.5 Test Result
Refer to Appendix A.6
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5.8. Radiated Spurious Emissions Measurement

5.8.1 Test Limit
On any frequency outside a licensee’s frequency block, the power of any emission shall be
attenuated below the transmitter power (P) by at least 43 + 10 log(P) dB. The emission limit equal
to -13dBm.

For LTE B13
For operations in the 775-788 MHz band, emissions in the band 1559-1610 MHz shall be limited to
—-70 dBW/MHz equivalent isotropically radiated power (EIRP). The emission limit equal to -40dBm.

For LTE B7/B38/B41

For mobile digital stations, the power of any emission outside of the authorized operating
frequency ranges must be attenuated below the transmitting power (P) by a factor of at least 55 +

10 log(P) dB. The emission limit equal to -25dBm.

For LTE B30
For mobile and portable stations operating in the 2305-2315 MHz and 2350-2360 MHz bands:
(i) By a factor of not less than 43 + 10 log (P) dB on all frequencies between 2360 and 2365 MHz,
and not less than 70 + 10 log (P) dB above 2365 MHz. The emission limit equal to -40dBm.

5.8.2 Test Procedure

ANSI C63.26-2015 - Section 5.7

5.8.3 Test Setting

1. RBW = 120kHz or 1MHz

2. VBW = 3*RBW

3. Sweep time = 10 x (number of points in sweep) x (transmission symbol period)

4. Detector = CISPR quasi-peak / average detector (Below 1 GHz, compliance with the limits shall
be demonstrated using a CISPR quasi-peak detector and the related measurement bandwidth.
Above 1 GHz, compliance with the limits shall be demonstrated using a linear average detector
with a minimum resolution bandwidth of 1 MHz.)

5. The trace was allowed to stabilize
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5.8.4 Test Setup

Below 1GHz Test Setup:

1~4 m Antenna Antenna Tower

==

|

S Y I ——

EUT LY
’ Reference Point of

Antenna Calibration
0.8m | polystyrene

x 3m

Tumntable Centre

Test Receiver . 'O I
Wan | Z

Above 1GHz Test Setup:

]

1~4 m Antenna Antenna Tower

EUT aIm

f Reference Point of

Antenna Calibration
1.5m | polystyrene
| AAAANA
—

Tumntable Centre

Spectrum Analyzer

.

%)
[

5.8.5 Test Result

Refer to Appendix A.7.
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Appendix A : TEST RESULT DATA
Al. Occupied Bandwidth Test Result
Al.1LTEBand 7

LTE Band 7

Frequency| 99% Occupied Bandwidth (MHz) 26 dB bandwidth (MHz)
BW | Channel

(MHZ) 1" 5psk | 160aM | 640aM [2560aM| oPsk | 160AM | 640AM |2560AM

5M 20775 2502.5 | 4.4617 | 4.4738 | 4.4665 | 4.4625 | 4.947 4.930 5.009 4.949

5M 21100 2535 4.4633 | 4.4605 | 4.4677 | 4.4651 | 5.007 5.027 5.055 4.945

5M 21425 2567.5 | 4.4694 | 4.4672 | 4.4597 | 4.4688 | 4.950 4.946 4.967 5.016

10M 20800 2505 8.9203 | 8.9516 | 8.9484 | 8.9442 | 9.675 9.678 9.719 9.750

10M 21100 2535 8.9574 | 8.9560 | 8.9393 | 8.9449 | 9.608 9.786 9.724 9.676

10M 21400 2565 8.9566 | 8.9361 | 8.9415 | 8.9504 | 9.630 9.690 9.702 9.582

15M 20825 2507.5 13.426 | 13.418 | 13.409 | 13.394 | 14.15 14.20 14.38 14.19

15M 21100 2535 13.417 | 13.432 | 13.436 | 13.424 | 14.46 14.29 14.35 14.50

15M 21375 2562.5 | 13.404 | 13.426 | 13.398 | 13.385 | 14.38 14.29 14.44 1451

20M 20850 2510 17.885 | 17.816 | 17.858 | 17.836 | 18.97 18.98 18.96 19.15

20M 21100 2535 17.892 | 17.860 | 17.892 | 17.922 | 18.99 19.12 18.96 19.33

20M 21350 2560 17.850 | 17.872 | 17.835 | 17.861 | 19.07 19.16 19.13 19.20
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e Tgeran

OCC_4G_B7_16QAM_20M CH21100

Aol Sptos Aaby e caigtio) IW,

Centor Froq 2.535000000 GHz ContarFrag: 2039000000 GHr Fadis St Hane
— Froe Run AvglHeld: 1001100
1T Gl wes #hcten. 20 4B Raidis Davics: 816
Ref Offost 228 di3
_Ref 30.00 dBm

At byt st

Center 2.538 GHz } - - i e T Span 40 MHz
es BW 200 kHz SVBW 620 kHz Sweep 1.267 ms

Occupled Bandwldth Total Power 30.2 dBm
17.860 MHz

Transmit Freq Error 18.313 kHz OBW Power 99,00 %

x dB Bandwidth 18.12 MHz xdB -26.00 dB

e [

OCC_4G_B7_16QAM_20M CH21350

Aghinih Spetivis Awaly e Dgcagtion IW,

Center Fraq 2.580000000 GHz Cuntat Frag: 2 550000000 GH: Radis Sti: None
e Trig: Free Run AvglHeld: 100100
HF Gl e #hsten: 20 &8 Radis Davics: BTS

Ref Offaet 228 dB
Ref 30.00 dBm

Center 2.56 GHz - i " T Span 40 MHz
@ 200 kHz SVBW 620 kHx Sweep 1.267 ms|

Occupled Bandwidth Total Power 29,5 dBm
17.872 MHz

Transmit Freq Error B.706 KHz2 OBW Power 28,00 %

x dB Bandwidth 18.16 MHz * dB -26.00 dB

i [
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OCC_4G_B7_64QAM_5M CH20775

gl Spwetrum Aalyree (st W

Centor Frag 2.502500000 GHz Contar Frag: 2.802800000 GHz Radis Sta: Hone
e Trig Free Run AvglHald 100r100
1 Gabii: Lo o 20 4B Radis Davice: TS

Ref Offant 228 dB
_Ref 30.00 dBm

Pe

e

iCenter 2.503 GHz
es BW 51 KHz SVBW 160 kN2

Occupled Bandwldth Total Power 30.0 dBm
4.4665 MHz

Transmit Freq Error 2.688 kHz OBW Power 99,00 %

x dB Bandwidth 5.008 MHz xdB -26.00 dB

ety [

OCC_4G_B7_64QAM_5M CH21100

Ao Spwctrums Msabyrer  [xsugio) W
Radis Sti: None
AvglHald: 100r00
Radis Davios: BTS

Ref Offaet 228 dB
Reaf 30.00 dBm_

Center 2535 GHz
es BW 51 kHr #VBW 160 kHx Sweep 4.733 ms|

Occupled Bandwidth Total Power 30.1 dBm
4.4677 MHz

Transmit Freq Error -5.853 KHz OBW Power 28,00 %

x dB Bandwidth .055 MHz * dB -26.00 dB

i [

OCC_4G_B7_64QAM_5M CH21425

Contat Frag: 2567500000 GHz Sta: No
o Trig: Frae Run AvglHeld. 1001100
1T G- ives #hcten. 20 4B Raidis Davige: 816

Ref Offant 228 dB
_Ref 30.00 dBm

]

| s il

Center 2.568 GHz i - - i - " Span 10 MHz
eg BW 51 KHz SVBW 160 kHz Sweep 4.733ms

Occupled Bandwldth Total Power 28.8 dBm
4.4597 MHz

Transmit Freq Error -502 Hz OBW Power 29,00 %

x dB Bandwidth 4.967 MHz xdB -26.00 dB

e Tgeran

OCC_4G_B7_64QAM_10M CH20800

Agiimh Spwstrm Apalyres  Dxzagtio] W

Centar Frag 2.505000000 GHr Centar Freg: 2505000000 GH:
o Trig Free Run AvglHald: 1001100
I Gabit:d o #izien. 20 4B Radis Davice: 8TS

Ref Offaet 228 dB
Ref 30.00 dBm

Center 2505 GHz - i " " Span 20 MHz
100 kHz SVBW 300 kHz Sweep 2.531 ms|

Occupled Bandwidth Total Power 29,7 dBm
8.9484 MHz

Transmit Freq Error 4.851 kHz OBW Powar 28,00 %

x dB Bandwidth 8.719 MHz *x dB -26.00 dB

e Tgeran

OCC_4G_B7_64QAM_10M CH21100

Al Sptis Aaby e Ccaigtio) IW.

z - Te5aE, A

Center Frag 2.535000000 GHz Contar Frag: 2.539000000 GHz Radis St Hone
— Froe Run AvglHeld: 1001100

1T G- ives #hcten. 20 4B Raidis Davige: 816

Ref Offant 228 dB
_Ref 30.00 dBm

R

Center 2.538 GHz } - - i e " Span 20 MHz
eg BW 100 kHz SVBW 1300 kHz Sweep 2.533 ms

Occupled Bandwldth Total Power 20.4 dBm
8.9393 MHz

Transmit Freq Error 7.508 kHz OBW Power 99,00 %

x dB Bandwidth 8.724 MHz xdB -26.00 dB

e [

i [

OCC_4G_B7_64QAM_10M CH21400

Aghinih Spetivis Awaly e Dgcagtion IW,

Center Fraq 2.585000000 GHz Cuntar Frag: 2 585000000 GH: Radis Sti: None
e Trig: Free Run AvglHeld: 100100
HIF Gadie:L e #hsten: 20 &8 Radis Davics: BTS

Ref Offaet 228 dB
Ref 30.00 dBm

N

Center 2565 GHz - i " " Span 20 MHz
@ 100 kHz SVBW 300 kHx Sweep 2.531 ms|

Occupled Bandwidth Total Power 28.7 dBm
8.9415 MHz

Transmit Freq Error -3.206 KHz OBW Power 28,00 %

x dB Bandwidth 8.702 MHz * dB -26.00 dB
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OCC_4G_B7_64QAM_15M CH20825

gl Spwetrums Aalyree (st W

Centor Fraq 2.507500000 GHz Contar Frag: 2.807500000 GHz Radis Sta: Hone
e Trig:Free AvglHald 1001100
1 Gabii: e - Radis Davice: TS

Ref Offant 228 dB
_Ref 30.00 dBm

Center 2.508 GHz } - - i e T Span 30 MHz
e BW 150 kHz SVBW 470 kHz Sweep 1.667 ms

Occupled Bandwldth Total Power 29,2 dBm
13.409 MHz

Transmit Freq Error 2,959 kHz OBW Power 29,00 %

x dB Bandwidth 14.38 MHz xdB -26.00 dB

ety [

OCC_4G_B7_64QAM_15M CH21100

Agiimh Spwstrm Apalyres  Dxzagtio] W

Center Frag 2.535000000 GHz Radis Std: None
AvglHald: 1001100

WGt Rais Davics: BTS

Ref Offaet 228 dB
Reaf 30.00 dBm_

v e s A

|
|
f
I

Center 2.535GHz N - i i T Span 30 MHz
es BW 150 kHz SVBW 470 kHx Sweep 1.667 ms|

Occupled Bandwidth Total Power 28.9 dBm
13.436 MHz

Transmit Freq Error 18.839 kHz OBW Powar 28,00 %

x dB Bandwidth 14.35 MHz *x dB -26.00 dB

i [

OCC_4G_B7_64QAM_15M CH21375

gl Spwetrums Aalyree (st W

Centor Fraq 2.562500000 GHz Contar Frag: 2.562500000 GHz Radis Sta: Mo
o Trig: Frae Run AvglHeld: 1001100
1T Gl e #hcten. 20 4B Raidis Davics: 816

Ref Offant 228 dB
_Ref 30.00 dBm

et

Center 2.967 GHz
eg BW 150 kHz HVBW 470 kHz Sweep 1.667 ms

Occupled Bandwldth Total Power 28.5 dBm
13.398 MHz

Transmit Freq Error 3.123 kHz OBW Power 99,00 %

x dB Bandwidth 14.44 MHz xdB -26.00 dB

e Tgeran

OCC_4G_B7_64QAM_20M CH20850

Agiimh Spwstrm Apalyres  Dxzagtio] W

z - T
Center Fraq 2.510000000 GHz Cuntat Frag: 2590000000 G Radis Sti: N
e Trig: Free Run AvglHeld: 100100
HF Gl e #hsten: 20 &8 Radis Davics: BTS

Ref Offaet 228 dB
Ref 30.00 dBm

ety sk s et b iyl

Center 251 GHz - i " T Span 40 MHz
200 kHz SVBW 620 kHx Sweep 1.267 ms

Occupled Bandwidth Total Power 29.1 dBm
17.858 MHz

Transmit Freq Error 10.093 kHz OBW Power 28,00 %

x dB Bandwidth 18.96 MHz * dB -26.00 dB

e Tgeran

OCC_4G_B7_64QAM_20M CH21100

Al Sptis Aabysee | caigtio) IW,

z > 15

Center Frag 2.535000000 GHz Contar Frag: 2.53000000 GHz Radis St Hone
— Froe Run AvglHeld. 1001100

1T G- ives #hcten. 20 4B Raidis Davige: 816

Ref Offant 228 dB
_Ref 30.00 dBm

i
T
I

L/
M Lt

Center 2.53% GHz i - - i " T Span 40 MHz
es BW 200 kHz SVBW 620 kHz Sweep 1.267 ms

Occupled Bandwldth Total Power 29,2 dBm
17.892 MHz

Transmit Freq Error 31.712 kHz OBW Power 29,00 %

x dB Bandwidth 18.86 MHz xdB -26.00 dB

e [

OCC_4G_B7_64QAM_20M CH21350

Aghinih Spetivi Awaly e Dgsagtion IW,

- o]
Center Frag 2.5680000000 GHz Cuntar Frag: 2580000000 GHz Radis Sti: None
o Trig Free Run AvglHald: 1001100
I Gabit:d o #izien. 20 4B Radis Davice: 8TS

Ref Offaet 228 dB
Ref 30.00 dBm

Center 2.56 GHz i - i T Span 40 MHz
@ 200 kHz SVBW 620 kHx Sweep 1.267 ms|

Occupled Bandwidth Total Power 28.7 dBm
17.835 MHz

Transmit Freq Error -27.870 KHz OBW Powar 28,00 %

x dB Bandwidth 18,13 MHz *x dB -26.00 dB

i Tgeran
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ngileh Sywetrum Aalyree  Ccaagtio! W

o Gailcinns orr. 20 )

Ref Offant 228 dB
_Ref 30.00 dBm

iCenter 2.503 GHz

eg BW 51 KHz SVBW 160 kHz

Occupled Bandwldth Total Power

4.4625 MHz
B6.026 kHz2 OBW Power
4.849 MHz xdB

Transmit Freq Error
x dB Bandwidth

Centor Fraq 2. 502500000 GHz s‘"”’"!izﬂmﬂﬁr

OCC_4G_B7_256QAM_5M CH20775

Radis St None

Free Run AvglHald 1001100

Radis Davige: 8TS

Span 10 MHz
Sweep 4.733ms

28.1 dBm

99.00 %
~-26.00 dB

Tgoan

OCC_4G_B7_256QAM_5M CH21100

Agiimh Spwstrm Apalyres  Dxzagtio] W

Stat: Hone

AvglHald: 1001100

Ref Offaet 228 dB
Ref 30.00 dBm

Center 2538 GHz

es BW 51 kHr SVBW 160 kHz

Occupled Bandwidth Total Power

4.4651 MHz
4,759 kH2 OBW Power
4.845 MHz *x dB

Transmit Freq Error
x dB Bandwidth

Radis Davics: BTS

Span 10 MHz,
Sweep 4.733 ms|

28.1 dBm

98,00 %
~26.00 dB

Tgoan

gl Spwetrums Aalyree (st W

Center Fraq 2.567500000 GHz
re= Trig:Free Run
¥ Gabit i MActen: 20 8l

Ref Offant 228 dB
_Ref 30.00 dBm_

iCenter 2.968 GHz

eg BW 51 KHz SVBW 160 kHz

Occupled Bandwldth Total Power

4.4688 MHz
B.64TKHz  OBW Power
5016MHz  xdB

Transmit Freq Error
x dB Bandwidth

Contat Frag: 2567500000 GHz
AvglHald 1001100

OCC_4G_B7_256QAM_5M CH21425

Radfis Davige: 8TS

Span 10 MHz
Sweep 4.733ms

27.0 dBm

99.00 %
~-26.00 dB

Tgoran

OCC_4G_B7_256QAM_10M CH20800

Agiimh Spwstrm Apalyres  Dxzagtio] W

Centar Frag 2.505000000 GHr Centar Freg: 2505000000 GH:
e Trig: Free Run

o Gaiticdioe  WASten: 20 48

Ref Offaet 228 dB
Ref 30.00 dBm

Center 2508 GHz
100 kiz SVBW 300 kHx

Occupled Bandwidth Total Power

8.9442 MHz
12536 kHz  OBW Power
8750MHz  xdB

Transmit Freq Error
x dB Bandwidth

AvglHald: 1001100

Radis Davics: BTS

Sweep 2.531 ms

27.5 dBm

98,00 %
~26.00 dB

Tgoran

A Spetiums Anwdysee Disogiol IW
Centor Fraq 2.535000000 GHz
F Gt L e =

Ref Offant 228 dB
_Ref 30.00 dBm

iCenter 2.535 GHz

eg BW 100 kHz #VBW 1300 kHz

Occupled Bandwldth Total Power

8.9449 MHz
4848KHz  OBW Power
8676 MHz  xdB

Transmit Freq Error
x dB Bandwidth

Contar Frag: 2.53000000 GHz
Free Run AvglHald 100r100

OCC_4G_B7_256QAM_10M CH21100

Radis St Hone

Radfis Davios: 8TS

Span 20 MHz
Sweep 2.533 ms

27.5 dBm

99.00 %
~-26.00 dB

Tgoran

OCC_4G_B7_256QAM_10M CH21400

Aghinih Spectivis Awaly e Dgcagtion IW,
Center Frag 2.5685000000 GHz Centar Freg: 2 525000000 GH:
T Trig:Free Run

oF Gaiiicuse  WASten: 20 48

Ref Offaet 228 dB
Ref 30.00 dBm

Center 2563 GHz
v 100 kiz SVBW 300 kHx

Occupled Bandwidth Total Power

8.9504 MHz
-B486KHz  OBW Power
8.582MHz  xdB

Transmit Freq Error
x dB Bandwidth

Radis Sti: None

AvglHald: 100r00

Radis Davics: BTS

Span 20 MHz,
Sweep 2.531 ms|

26.8 dBm

98,00 %
~26.00 dB

Tgoran
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gl Spwetrums Aabpree  Ckcaagtio) W

Centor Fraq 2.507500000 GHz
l\lL-lemv.

Ref Offant 228 dB
_Ref 30.00 dBm

iCenter 2.508 GHz

eg BW 150 kHz HVBW 470 kHz

Occupled Bandwldth Total Power
13.394 MHz

18.840 kHz OBW Power
14.19 MHz xdB

Transmit Freq Error
% dB Bandwidth

Contat Frag: 2.507500000 GHz
Trig: Free AvglHald 100r100

OCC_4G_B7_256QAM_15M CH20825

PLEE.
Radis St None

Radis Davios: 8TS

Span 30 MHz
Sweep 1.667 ms

27.4 dBm

99.00 %
~-26.00 dB

Tgoan

OCC_4G_B7_256QAM_15M CH21100

Agiimh Spwstrm Apalyres  Dxzagtio] W

Ref Offaet 228 dB
Ref 30.00 dBm

Center 2538 GHz

es BW 150 kHz SVBW 470 kHz

Occupled Bandwidth Total Power

13.424 MHz
18.001 kHz OBW Power
14.50 MHz * dB

Transmit Freq Error
x dB Bandwidth

012
Radis Sti: None

Radis Davics: BTS

Span 30 MHz,
Sweep 1.667 ms|

98,00 %
~26.00 dB

Tgoan

gl ) Spwetrums Aalyren (st W

Center Fraq 2.562500000 GHz
o= 1rig Free Run
F Gt L #hnter: 20 48

Ref Offant 228 dBS
_Ref 30.00 dBm

iCenter 2.963 GHz

eg BW 150 kHz HVBW 470 kHz

Occupled Bandwldth Total Power
13.385 MHz
7.223 kHz2 OBW Power

14.51 MHz xdB

Transmit Freq Error
x dB Bandwidth

Contar Frag: 2.562500000 GHz
AvglHald 100r100

OCC_4G_B7_256QAM_15M CH21375

T E
Radis Sta: Noj

Radis Davios: 8TS

Span 30 MHz
Sweep 1.667 ms

26.7 dBm

99.00 %
~-26.00 dB

Tgoran

OCC_4G_B7_256QAM_20M CH20850

Ao Spwctrums Msabyrer  [xsugio) W

Centar Frag 2.510000000 GHr Cuntar Frag: 2590000000 GH:
e Trig: Free Run

o Galitme  iTen: 20 48

Ref Offaet 228 dB
Ref 30.00 dBm

Center 2.51 GHz
200 KNz SVBW 520 kHx

Occupled Bandwidth Total Power

17.836 MHz
7.738 KHz OBW Power
18.15 MHz * dB

Transmit Freq Error
x dB Bandwidth

AvglHald: 100r00

Radis Davics: BTS

Span 40 MHz
Sweep 1.267 ms|

27.5 dBm

98,00 %
~26.00 dB

Tgoran

A} Spwetrum Avabysee  Ocsagtion] IW
Center Fraq 2.535000000 GHz
W Gaictis A0 20 4

Ref Offant 228 dB
_Ref 30.00 dBm

[
e .,-.-...,.-..-I
!

iCenter 2.535 GHz

es BW 200 kHz SVBW 620 kHz

Occupled Bandwldth Total Power
17.922 MHz

38.201 kHz OBW Power
18.33 MHz xdB

Transmit Freq Error
x dB Bandwidth

Contar Frag: 2.53000000 GHz
Free Run AvglHald 1001100

OCC_4G_B7_256QAM_20M CH21100

1
Radis St None

Radis Davige: 8TS

N g

Span 40 MHz
Sweep 1.267 ms

27.2dBm

99.00 %
~-26.00 dB

Tgoran

OCC_4G_B7_256QAM_20M CH21350

Aiinth Spwlru Mwhyret  Ogsagiol IW

Center Frag 2.5680000000 GHz Cuntar Freg: 2580000000 GH:
o= Trig:Free Run

AIF Giabit:L e Wisen: 20 4Bl

Ref Offaet 228 dB
Ref 30.00 dBm

Center 2.56 GHz
v 200 kHz SVBW 520 kHx

Occupled Bandwidth Total Power

17.861 MHz
4.332 kHz OBW Power
18.20 MHz * dB

Transmit Freq Error
x dB Bandwidth

T 191 £
Radis Sti: None

AvglHald: 100r00

Radis Davics: BTS

Span 40 MHz
Sweep 1.267 ms

27.0 dBm

98,00 %
~26.00 dB

Tgoran
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A1.2 LTE Band 12 (Cover Band 17)

LTE Band 12
Frequency|99% Occupied Bandwidth (MHz) 26 dB bandwidth (MHz)

BW [Channel

(MHz) QPSK [16QAM|64QAM|256QAM|QPSK |16 QAM|64QAM|256QAM
1.4M| 23017 | 699.7 |1.0793|1.0760|1.0805| 1.0821 |1.286| 1.286 | 1.272 | 1.281
1.4M| 23095 | 707.5 |1.0799/1.0785|1.0807| 1.0777 |1.303| 1.284 | 1.288 | 1.269
1.4M| 23173 | 715.3 |1.0784/1.0805|1.0787| 1.0798 |1.283| 1.290 | 1.282 | 1.285
3M | 23025 | 700.5 |2.6813(2.68192.6859| 2.6823 |2.948| 2.979 | 2.973 | 2.942
3M | 23095 | 707.5 |2.6860/2.6840|2.6845| 2.6843 [2.920| 2.941 | 2.941 | 2.940
3M | 23165 | 7145 |2.6886|2.6915|2.6768| 2.6848 [2.976| 2.958 | 2.955 | 2.937
5M | 23035 701.5 |4.4674|4.4727|4.4732| 4.4813 |4.943| 4.981 | 4.968 | 5.002
5M | 23095 | 707.5 |4.4582|4.4764|4.4632| 4.4633 [4.900| 4.952 | 4.956 | 4.976
5M | 23155 | 713.5 |4.4674|4.4734|4.4713| 4.4813 [4.938| 4.918 | 4.932 | 4.967
10M | 23060 704 |8.9405|8.9373|8.9545| 8.9504 |9.775| 9.633 | 9.687 | 9.748
10M | 23095 | 707.5 (8.9430|/8.9479|8.9305| 8.9328 (9.469 | 9.608 | 9.680 | 9.594
10M | 23130 711 |8.9441|8.9374|8.9550| 8.9379 |9.672 | 9.652 | 9.706 | 9.706
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OCC_4G_B12_.QPSK_1.4M CH23017

gl Spwetrums Aalyree (st W

CoantarFrai: $39.700000 MH:

Center Fraq 699.700000 MHz
Trig: Free Run

HIF Galit e

Ref Offant 214 dB
_Ref 30.00 dBm

iCenter 699.7 MHz

ey BW 15 KHz HVBW 47 kHz

Occupled Bandwldth Total Power
1.0793 MHz
-1.085 kHz OBW Power

1.286 MHz xdB

Transmit Freq Error
x dB Bandwidth

0w o, F4

Radis St None

Radfis Davios: 8TS

Span 3 WHz
Sweep 18.4 ms|

30.1 dBm

99.00 %
~-26.00 dB

Tgoan

OCC_4G_B12_.QPSK_1.4M CH23095

Agiimh Spwstrm Apalyres  Dxzagtio] W

Ref Offaet 214 4B
Ref 30.00 dBm

| iand

Center 707.5 MHz
15 kHz SVBW 47 kHz

Occupled Bandwidth Total Power
1.0799 MHz

Transmit Freq Error -155 Hz
x dB Bandwidth

OBW Power
1.303 MHz * dB

Radis Sti: None

Radis Davics: BTS

Span 3 MHz
Sweep 10.4 ms)

30.1 dBm

98,00 %
~26.00 dB

Tgoan

OCC_4G_B12_.QPSK_1.4M CH23173

CoantarFrai: 715300000
T Trig:Free Run
HIF Galit e Bhcten: 20 48

Ref Offant 214 dB
_Ref 30.00 dBm

iCenter 715.3 WMHz

ey BW 15 KHz HVBW 47 kHz

Occupled Bandwldth Total Power
1.0784 MHz
1,816 kHz OBW Power

1.283 MHz xdB

Transmit Freq Error
x dB Bandwidth

0w o, F4

Radis St None

AvglHald 100r100

Radfis Davios: 8TS

Span 3 WHz
Sweep 18.4 ms|

29,9 dBm

99.00 %
~-26.00 dB

Tgoran

OCC_4G_B12_.QPSK_3M CH23025

Agiinp) Spwtrum Aabyree Dzngtiond JIW.

Centor Fraq 700,500000 MHz Contar Frag: 700 200000
e Trig Free Run

o Gaiiclioe  #ten: 20 48

Ref Offaet 214 4B
Ref 30.00 dBm

SVBW 01 kHz

Occupled Bandwidth Total Power

2.6813 MHz
4.506KHz  OBW Power
284BMHz  xdB

Transmit Freq Error
x dB Bandwidth

Mhz
AvglHald: 1001100

TESTIR P
Radis Std: N

Radis Davics: BTS

Span 6 MHz
Sweep 8.267 ms|

30.2 dBm

98,00 %
~26.00 dB

Tgoran

OCC_4G_B12_.QPSK_3M CH23095

Aol Sptis Aaby e csigtio) IW,

Center Fraq 107.500000 MHz

W Gaictis  BALe: 20 4

Cantar Frai: TO7.500000

Ref Offant 214 dBS
_Ref 30.00 dBm_

iCenter 707.5 MHz

eg BW 30 kHz SVBW 01 kHz

Occupled Bandwldth Total Power

2.6860 MHz
-5.722 kHz OBW Power
2.920 MHz xdB

Transmit Freq Error
x dB Bandwidth

TS M by O,
Radis St None

AvglHald 100r100

Radfis Davige: 8TS

Span 6 WMHz
Sweep 8.267 ms

30.2 dBm

99.00 %
~-26.00 dB

Tgoran

OCC_4G_B12_.QPSK_3M CH23165

Aghinih Spetivi Awaly e Dgsgtion IW,

Center Frag 714.500000 MHz Centar Frag: 714.500000 Mtz

I
Radis Sti: None

Trig: Free Run AvglHald: 1001100

W Gabtine  #ASan: 20 48
Ref Offaet 21 4 dB
Ref 30.00 dBm
L T P S

| | |
hecamlorans

Center 714.3 MHz
v 30 KHz

SVBW 01 kHz

Occupled Bandwidth Total Power

2.6886 MHz
4.307KHz  OBW Power
2876MHz  xdB

Transmit Freq Error
x dB Bandwidth

Radis Davics: BTS

Span 6 MHz
Sweep B8.267 ms|

30.1 dBm

98,00 %
~26.00 dB

Tgoran
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OCC_4G_B12_.QPSK_5M CH23035

St Ay | B oL,
Center Fraq 101,500000 MHz
HF Gt L

Ref Offant 214 dB
_Ref 30.00 dBm

iCenter 701.5 MHz
es BW 51 kHz

Occupled Bandwldth

Radis St None

Contar Fraig: T01.500000 Mz
1

Radfis Davige: 8TS

Span 10 MHz

SVBW 160 kHz Sweep 4.733ms

Total Power 30.8 dBm

4.4674 MHz

Transmit Freq Error -35Hz

x dB Bandwidth

OBW Power 99,00 %

4.843 MHz xdB -26.00 dB

Tgoan

OCC_4G_B12_.QPSK_5M CH23095

ite
Mhz Radis Sti: None
AvglHald 1001100
Radis Davics BTS

Ref Offaet 214 4B
Raf 30.00 dBm_

Center 707.3 MHz

Span 10 MHz,
51KHz SVBW 160 kHx

Sweep 4.733 ms|
Occupled Bandwidth

4.4582 MHz
Transmit Freq Error 185 Hz
x dB Bandwidth

Total Power 30.8 dBm

OBW Powar 28,00 %
4.800 MHz x dB ~26.00 dB

Tgoan

OCC_4G_B12_.QPSK_5M CH23155

gl Spwetrums Aabyree kst W

Center Fraq 713.500000 MHz

HIF Galit e

Ref Offant 214 dB
_Ref 30.00 dBm

iCenter 713.5 WMHz
es BW 51 kHz

Occupled Bandwldth

= Trig Free Run

Contat Frag: T13. Radis Sta: Hone
AvglHald 100r100

#Asten: 20 68 Radis Davios: 8TS

Span 10 MHz

#VBW 160 kHz Sweep 4.733ms

Total Power 30.8 dBm

4.4674 MHz

Transmit Freq Error 1.178 kHz

% dB Bandwidth

OBW Power 99,00 %

4.938 MHz xdB -26.00 dB

Tgoran

OCC_4G_B12_.QPSK_10M CH23060

: T P
Cuntar Frag: T04.000000 MHz Radis Sti: None
= Trig: Free Run AvglHald: 1001100

WG BAlen: 20 48 Radie Davice: 8TS

Ref Offaet 214 4B
Ref 30.00 dBm

Center 704 MHz

100 kHz SVBW 300 kHz Sweep 2.531 ms|

Occupled Bandwlidth

8.9405 MHz
Transmit Freq Error 8.403 KHz2
x dB Bandwidth

Total Power 30.1 dBm

OBW Powar 28,00 %
8.775 MHz x dB ~26.00 dB

Tgoran

OCC_4G_B12_.QPSK_10M CH23095

[T ey e —T
Center Fraq 107.500000 MHz
F Gt L 5

Ref Offant 214 dB
_Ref 30.00 dBm

iCenter 707.5 MHz
eg BW 100 kHz

Occupled Bandwldth

Coantar Frai: TO7.500000

TR Py O, S
Radis Sta: Hone
AvglHald 100r100

#Asten: 20 68 Radfis Davios: 8TS

Span 20 MHz

#VBW 1300 kHz Sweep 2.533 ms

Total Power 30.2 dBm

8.9430 MHz

Transmit Freq Error
x dB Bandwidth

-2.143 kHz
8.469 MHz xdB ~-26.00 dB

OBW Power 99,00 %

Tgoran

OCC_4G_B12_.QPSK_10M CH23130

A S Abgred | Osisgiond IW
: : i

Center Frag 711.000000 MHz Contar Frag: 711000000 Mz Radis Std: None

ve= Trig Free AvglHeld 1001100

IF Gabit:d e #iste Raiis Davics: 8TS

Ref Offaet 214 48

Ref 30.00 dBm

Center 711 MHz
v 100 kiz SVBW 300 kHx

Sweep 2.531 ms

Occupled Bandwlidth

8.9441 MHz
-3.185 kHz OBW Power 98,00 %
8.672 MHz * dB ~26.00 dB

Total Power 30.3 dBm

Transmit Freq Error
x dB Bandwidth

Tgoran
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e r——
Center Fraq 699.700000 MHz
l\lL-kllmv. ey 20

Ref Offant 214 dB
_Ref 30.00 dBm

iCenter 699.7 MHz
s BW 15 kHz VBl
Occupled Bandwidth
1.0760 MHz
-113 Hz
1.286 MHz

Transmit Freq Error
x dB Bandwidth

Contar Fras: $89.700000 MH:
Trig: Free Run

<8

W 47 hHz

Total Power

OBW Power
xdB

OCC_4G_B12_16QAM_1.4M CH23017

B 0w o, F4
Radis St None

Radis Davios: 8TS

ol i
et

Span 3 WHz
Sweep 18.4 ms|

29.0 dBm

99.00 %
~-26.00 dB

Tgoan

OCC_4G_B12_16QAM_1.4M CH23095

Ao S Aty Do I,
Centar Frag 707.500000 MHz
llﬂlellM' B

Ref Offaet 214 4B
Ref 30.00 dBm

Center 707.5 MHz
15 kHz SVBW 47 kHz

Occupled Bandwidth Total Power

1.0785 MHz
1.530 KHz2 OBW Power
1.284 MHz * dB

Transmit Freq Error
x dB Bandwidth

CECEn
Radis Sti: None

Radis Davics: BTS

Span 3 MHz
Sweep 10.4 ms)

28.9 dBm

98,00 %
~26.00 dB

Tgoan

e ——
Center Fraq 715,300000 MHz

= Trigi Free

i Gaiicme W0 20

Ref Offant 214 dB
_Ref 30.00 dBm

iCenter 715.3 WMHz
ey BW 15 KHz
Occupled Bandwidth
1.0805 MHz
992 Hz
1.280 MHz

Transmit Freq Error
x dB Bandwidth

Contar Fraig: 715300000
Run AvglHald 100r100

<8

HVBW 47 kHz

Total Power

OBW Power
xdB

OCC_4G_B12_16QAM_1.4M CH23173

T 27 M O, T
Radis St None

Radfis Davios: 8TS

29.0 dBm

99.00 %
~-26.00 dB

Tgoran

OCC_4G_B12_16QAM_3M CH23025

Agiimh Spwstrm Apalyres  Dxzagtio] W

Guntar Frag: 700.500000
= Trig: Free Run
#hsten: 20 &8

Centor Fraq 100.500000 MHz

FIF Gt e

Rl Offaet 214 4B
Ref 30.00 dBm

I T T

Lottt

SVBW 01 kHz

Occupled Bandwidth Total Power

2.6819 MHz
264Hz  OBW Power
2879MHz  xdB

Transmit Freq Error
x dB Bandwidth

Mhz
AvglHald: 100r00

o
s Sti: None

Radis Davics: BTS

o e
RS v

Span 6 MHz
Sweep 8.267 ms|

29.3 dBm

98,00 %
~26.00 dB

Tgoran

T ey =T
Center Fraq 107.500000 MHz
Shnten. 20

HIF Gabit i

Ref Offant 214 dB
_Ref 30.00 dBm

iCenter 707.5 MHz
eg BW 30 kHz
Occupled Bandwidth
2.6840 MHz
-3.022 kHz
2.941 MHz

Transmit Freq Error
x dB Bandwidth

Cantar Frai: TO7.500000

OCC_4G_B12_16QAM_3M CH23095

TS PN by O, T
Radis St None

AvglHald 1001100

<8

SVBW 01 kHz

Total Power

OBW Power
xdB

Radfis Davige: 8TS

Span 6 WHz
Sweep 8.267 ms

29,2 dBm

99.00 %
~-26.00 dB

Tgoran

OCC_4G_B12_16QAM_3M CH23165

A Sy Mdyes Ui I
Centar Frag 714.500000 MHz Contar Fras: T14.500000 MHz
l|‘leIl.m' B

Rl Offaet 214 4B
Ref 30.00 dBm

Radis Sti: None

AvglHald: 100r00

Radis Davics: BTS

SRPCIUF S RCHG ST 15 T SR PO 1

Center 714.5 MHz
v 30 KHz

SVBW 01 kHz

Occupled Bandwidth Total Power

2.6915 MHz
-2.204 KHz OBW Power
2.858 MHz * dB

Transmit Freq Error
x dB Bandwidth

29.3 dBm

98,00 %
~26.00 dB

Tgoran
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OCC_4G_B12_16QAM_5M CH23035

gl ) Spwetrums Aalyren (st W

-Ctmlnr Frag 701,.500000 MHz smui'nq:‘m.ﬁmm Radis Std: Nene
Radis Davios: BTS

Ref Offant 214 dB
_Ref 30.00 dBm

Center 701.5 MHz
eg BW 51 KHz #VBW 160 kHz Sweep 4.733ms

Occupled Bandwldth Total Power 29.8 dBm
4.4727 MHz

Transmit Freq Error -1.865 kHz OBW Power 99,00 %

x dB Bandwidth 4.881 MHz xdB -26.00 dB

ety [

OCC_4G_B12_16QAM_5M CH23095

Ao Spwtrums Msabyrer  [xsugio) W
Ty it
Mhz Radis Sti: None
AvglHald: 100r00
Radis Davios: BTS

Rl Offaet 214 4B
Ref 30.00 dBm

Center 707.5 MHz
#VBW 160 kHx Sweep 4.733 ms|

Occupled Bandwidth Total Power 29.8 dBm
4.4764 MHz

Transmit Freq Error 3.481 kHz OBW Power 28,00 %

x dB Bandwidth 4.852 MHz * dB -26.00 dB

i [

OCC_4G_B12_16QAM_5M CH23155

3 5% 51V hor O, T2

Contat Fraig: 713.500000 Radis Sta: Hone
o Trig: Frae Run AvglHeld: 1001100

1T Gl wes #hcten. 20 4B Raidis Davics: 816

Ref Offant 214 dB
_Ref 30.00 dBm

Center 713,59 MHz ) - - i e " Span 10 MHz
eg BW 51 KHz #VBW 160 kHz Sweep 4.733ms

Occupled Bandwldth Total Power 29.8 dBm
4.4734 MHz

Transmit Freq Error 6.206 kHz OBW Power 99,00 %

% dB Bandwidth 4.918 MHz xdB -26.00 dB

e Tgeran

OCC_4G_B12_16QAM_10M CH23060

Agiiop) Spwtrum Auabyres Dezngiond JIW.
Centar Frag 704,000000 MHz Cantar Frag: 704 000000 Mtz

e Trig Free Run AvglHald: 1001100
I Gabit:d o #izien. 20 4B Raiis Davice: 8T5

Ref Offaet 214 4B
Ref 30.00 dBm

100 kHz SVBW 300 kHz Sweep 2.531 ms

Occupled Bandwidth Total Power 29.1 dBm
8.9373 MHz

Transmit Freq Error B.712 kHz OBW Power 28.00 %

x dB Bandwidth 8.633 MHz *x dB -26.00 dB

e Tgeran

OCC_4G_B12_16QAM_10M CH23095

Aol Sptis Aaby e csigtio) IW,
i - e 48, T34

-Ctml or Fraq 707500000 MHz Cantar Frag: TOT 500000 Radis Std: None
e Trig: Free Run AvglHeld: 1001100
1T G- ives #hcten. 20 4B Raidis Davige: 816

Ref Offant 214 dBS
_Ref 30.00 dBm

PP RTINS I,

Center 707.5 MHz
es BW 100 kHz SVBW 1300 kHz Sweep 2.533 ms

Occupled Bandwldth Total Power 29,1 dBm
8.9479 MHz

Transmit Freq Error 5.826 kHz OBW Power 29,00 %

x dB Bandwidth 8.608 MHz xdB -26.00 dB

e [

i [

OCC_4G_B12_16QAM_10M CH23130

A Sy Avabyret  Csgtio) W,
, : I
Centar Frag 711,000000 MKz Cantar Frag: T11.000000 Mz Radis Std: None
o Trig Free Run AvglHald: 1001100
I Gabit:d o #izien. 20 4B Radis Davice: 8TS

Ref Offaet 214 4B
Ref 30.00 dBm

Center 711 MHz - i " " Span 20 MHz
@ 100 kHz SVBW 300 kHz Sweep 2.531 ms|

Occupled Bandwidth Total Power 29.4 dBm
8.9374 MHz

Transmit Freq Error 6.818 kHz OBW Powar 28,00 %

x dB Bandwidth 8.652 MHz *x dB -26.00 dB
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OCC_4G_B12_64QAM_1.4M CH23017

gl Spwetrums Aalyree (st W

0w o, F4

CoantarFrai: $39.700000 MH: Radis St None

Center Fraq 699.700000 MHz
W 1rig: Free Run
W Gbbitd e o 20 Bl Radfis Davios: 8TS
Ref Offent 21.4 di8
_Ref 30.00 dBm

o Ay el ey

Center 699.7 MHz i ) ] - - " Span3JmHz
ey BW 15 KHz HVBW 47 kHz Sweep 18.4 ms|

Occupled Bandwldth Total Power 28.2 dBm
1.0805 MHz

Transmit Freq Error 1.498 kHz OBW Power 99,00 %

x dB Bandwidth 1.272 MHz xdB -26.00 dB

ety [

OCC_4G_B12_64QAM_1.4M CH23095

e ——

i - : Pt

Center Fraq 107.500000 Mz M Radia St Hone
W Galtne Raus Davics: BTS

Ref Offwet 21 4 48

Ref 30.00 dBm

e

Center 707.5 MHz
15 kHz SVBW 47 kHz

Occupled Bandwidth Total Power 27.9 dBm
1.0807 MHz

Transmit Freq Error -3M15 Hz OBW Power 29.00 %

x dB Bandwidth 1.288 MHz * dB -26.00 dB

i [

OCC_4G_B12_64QAM_1.4M CH23173

gl Sywetrums Aalyren (st W

Center Fraq 715,300000 MHz CantarFrex: 715300000
ar Trig: Frae Run AvglHeld: 1001100
1T Gl e #hcten. 20 4B Raidis Davics: 816

Ref Offant 214 dB
_Ref 30.00 dBm

| B e

iCenter 715.3 WMHz
es BW 15 kHz SVBW 47 hHz

Occupled Bandwldth Total Power 28.2 dBm
1.0787 MHz

Transmit Freq Error B Hz OBW Power 99,00 %

x dB Bandwidth 1.282 MHz xdB -26.00 dB

e Tgeran

OCC_4G_B12_64QAM_3M CH23025

Agiio) Spwrum Aabyres Dzngtiond JIW.
B : T P
Centar Frag 700500000 MKz Cantar Frag: 700 500000 Mtz Radis Stat: Ny

o Trig Free Run AvglHald: 1001100
I Gabit:d o #izien. 20 4B Raiis Davice: 8T5

Ref Offaet 214 4B
Ref 30.00 dBm

Span 6 MHz
SVBW 01 kHz Sweep 8.267 ms|

Occupled Bandwidth Total Power 28.1 dBm
2.6859 MHz

Transmit Freq Error -381 Hz OBW Powar 28,00 %

x dB Bandwidth 2.873 MHz *x dB -26.00 dB

e Tgeran

OCC_4G_B12_64QAM_3M CH23095

g Sptinin Aneby e Gt IW)
= - > T P by O, T
Center Frag 707500000 MHz Contat Fraig: TO7.500000 Radis Sta: Hone

- Free Run AvglHald 1001100
1 Gabii: e Radis Davice: TS

Ref Offant 214 dB
_Ref 30.00 dBm

Center 707.5 MHz i ) ] - — " Span® Nz
eg BW 30 kHz SVBW 01 kHz Sweep 8.267 ms

Occupled Bandwldth Total Power 28.2 dBm
2.6845 MHz

Transmit Freq Error 500 Hz OBW Power 99,00 %

x dB Bandwidth 2.841 MHz xdB -26.00 dB

e [

OCC_4G_B12_64QAM_3M CH23165

Aghinih Spectivis Awaly e Dgcagtion IW,
2 v T M
714.500000 MHz Cuntar Frag: T14.500000 Mz Radis Sti: None
r— AvglHald: 100100
HF Gl e 3 Radis Davics: BTS

Rl Offaet 214 4B
Ref 30.00 dBm

e B AL

Center 714.5MHz ) - ) " SpantMHz
@ 30 WHz SVBW 01 kHz Sweep B8.267 ms|

Occupled Bandwidth Total Power 28.3 dBm
2.6768 MHz

Transmit Freq Error 1.207 kHz OBW Power 28,00 %

x dB Bandwidth 2.855 MHz * dB -26.00 dB

i [
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gl Spwetrum Aabyree Ckcaagtio) W

Center Fraq 701,500000 MHz slMlFﬂq:WtﬁmMﬂ

HIF Galit e

Ref Offant 214 dB
_Ref 30.00 dBm

iCenter 701.5 MKz

eg BW 51 KHz #VBW 160 kHz

Occupled Bandwldth Total Power

4.4732 MHz
-5.016 kHz OBW Power
4.968 MHz xdB

Transmit Freq Error
% dB Bandwidth

OCC_4G_B12_64QAM_5M CH23035

0w o, F4

Radis St None

Radis Davion: 8TS

Span 10 MHz
Sweep 4.733ms

28.9 dBm

99.00 %
~-26.00 dB

Tgoan

OCC_4G_B12_64QAM_5M CH23095

Agiimh Spwstrm Apalyres  Dxzagtio] W

Rl Offaet 214 4B
Raf 30.00 dBm_

Center 707.3 MHz
51KHz SVBW 160 kHx

Occupled Bandwidth Total Power

4.4632 MHz
526 kHz OBW Power
856 MHz * dB

Transmit Freq Error
x dB Bandwidth

E L BTN
Radis Sti: None

Radis Davics: BTS

Sweep 4.733 ms|

28.9 dBm

98,00 %
~26.00 dB

Tgoan

gl Syt Anabprer  Crogtio) IW.

Center Fraq 713,500000 MHz CantarFrex: 71.500000
e Trig Free Run

#IF Gaitlw  BActen: 20 48

Ref Offant 214 dB
_Ref 30.00 dBm

e
|

iCenter 713.5 WMHz

eg BW 51 KHz #VBW 160 kHz

Occupled Bandwldth Total Power

4.4713 MHz
2.636 kHz OBW Power
4.832 MHz xdB

Transmit Freq Error
% dB Bandwidth

AvglHald 100r100

OCC_4G_B12_64QAM_5M CH23155

TIF |1 M O,
Radis St None

Radis Davion: 8TS

Span 10 MHz
Sweep 4.733ms

28.9 dBm

99.00 %
~-26.00 dB

Tgoran

OCC_4G_B12_64QAM_10M CH23060

Agiio) Spwrum Auabyres Dzngtiond JIW.

-Cl. tar Frag 704,000000 Mz Cantar Frag: 704 000000 Mtz
o Trig Free Run

o GaiicLioe  #ten: 20 48

Rl Offaet 214 4B
Ref 30.00 dBm

100 kHz SVBW 300 kHz

Occupled Bandwidth Total Power

8.9545 MHz
5783KkHz  OBW Power
9687 MHz  xdB

Transmit Freq Error
x dB Bandwidth

AvglHald: 1001100

Radis Davics: BTS

Sweep 2.531 ms

28.3 dBm

98,00 %
~26.00 dB

Tgoran

Aol Sptis Aaby e caigtio) IW,
Center Fraq 707,500000 MHz CantarFrag: TO7 500000
W Gactins  BALe: 20 4

Ref Offant 214 dB
_Ref 30.00 dBm

iCenter 707.5 MHz

eg BW 100 kHz SVBW 1300 kHz

Occupled Bandwldth Total Power

8.9305 MHz
2.757 kHz OBW Power
8.680 MHz xdB

Transmit Freq Error
x dB Bandwidth

AvglHald 1001100

OCC_4G_B12_64QAM_10M CH23095

TIF 1979 Ph s O, 70
Radis St None

Radis Davige: 8TS

Sweep 2.533 ms

28.1 dBm

99.00 %
~-26.00 dB

Tgoran

OCC_4G_B12_64QAM_10M CH23130

Aghisih Spetivi Awaly e Dgsagtion IW,

Center Frag 711.000000 MHz Cantar Frag: 711000000 Mtz

T o 29 Pie b
Radis Sti: None

Tri: Free Run AvglHald 1001100

WG BAClen 20 48

Ref Offaet 214 4B
Ref 30.00 dBm

Center 711 MHz
v 100 khz SVBW 300 kHx

Occupled Bandwidth Total Power

8.9550 MHz
3.930kHz  OBW Power
8706 MHz  xdB

Transmit Freq Error
x dB Bandwidth

Radis Davics: BTS

Span 20 MHz,
Sweep 2.531 ms

28.3 dBm

98,00 %
~26.00 dB

Tgoran
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OCC_4G_B12_256QAM_1.4M CH23017

Trig: Free Run
v 20 48

Ref Offant 214 dB
_Ref 30.00 dBm

| e
|

Center 699.7 MHz ) ) ] - . " SpanJmHz
ey BW 15 KHz BVBW 47 kHz Sweep 18.4 ms|

Occupled Bandwldth Total Power 25.9 dBm
1.0821 MHz

Transmit Freq Error -121 Hz OBW Power 99,00 %

x dB Bandwidth 1.281 MHz xdB -26.00 dB

ety [

OCC_4G_B12_256QAM_1.4M CH23095

Agiimh Spwstrm Mpalyres  Dxzagtio] W

TP
Radis Sti: None

Radis Davics: BTS

Ref Offaet 214 4B
Ref 30.00 dBm

ity g
|

Center 707.5 MHz . - ! " Span3MHz
15 kHz SVBW 47 kHz Sweep 10.4 ms)

Occupled Bandwidth Total Power 25.9 dBm
1.0777 MHz

Transmit Freq Error 306 Hz OBW Power 28,00 %

x dB Bandwidth 1.269 MHz * dB -26.00 dB

i [

OCC_4G_B12_256QAM_1.4M CH23173

gl Sywetrums Aalyren (st W

Center Fraq 715,300000 MHz CantarFrex: 715300000
ar Trig: Frae Run AvglHeld: 1001100
1T Gl wes #hcten. 20 4B Raidis Davics: 816

Ref Offant 214 dB
_Ref 30.00 dBm

iCenter 715.3 WMHz
es BW 15 kHz SVBW 47 hHz

Occupled Bandwldth Total Power 26.0 dBm
1.0798 MHz

Transmit Freq Error T1Hz OBW Power 99.00 %

x dB Bandwidth 1.285 MHz xdB -26.00 dB

e Tgeran

OCC_4G_B12_256QAM_3M CH23025

Agiimh Spwstrm Apalyres  Dxzagtio] W
) S,

Centar Fraq 700.500000 MHz Centar Freg: 700 Radis Std: None

200000 MHz
e Trig: Free Run AvglHald: 100r00
IF Gt e #hsten: 20 &8 Radis Davios: BTS

Ref Offaet 214 4B
Ref 30.00 dBm

| mtn bt 20

SVBW 01 kHz

Occupled Bandwidth Total Power 26.3 dBm
2.6823 MHz

Transmit Freq Error 1.845 kHz OBW Power 28,00 %

x dB Bandwidth 2.842 MHz * dB -26.00 dB

e Tgeran

OCC_4G_B12_256QAM_3M CH23095

Al Sptis Aaby e csigtio) IW.
i - e 78, T4

-Ctml or Fraq 707500000 MHz Cantar Frag: TOT 500000 Radis Std: None
= Free Run AvglHeld: 1001100
1T G- ives #hcten. 20 4B Raidis Davige: 816

Ref Offant 214 dB
_Ref 30.00 dBm

i
|
Center 707.5 MHz i ) ] - — " Span® Nz

eg BW 30 kHz SVBW 01 kHz Sweep 8.267 ms

Occupled Bandwldth Total Power 26,2 dBm
2.6843 MHz

Transmit Freq Error -2.558 kHz OBW Power 28.00 %

x dB Bandwidth 2.840 MHz xdB -26.00 dB

e [

OCC_4G_B12_256QAM_3M CH23165

A Sy Avabyree (s W,
, : I
Centar Frag 714,500000 MKz Coantar Frag: 714.500000 Mz Radis Std: Nens
o Trig Free Run AvglHald: 1001100
I Gabit:d o #izien. 20 4B Radis Davice: 8TS

Ref Offaet 214 4B
Ref 30.00 dBm

¥
! S i
|

Center 7145 MHz } ) - ) " Span6MHz
@ 30 WHz SVBW 01 kHz Sweep 8.267 ms|

Occupled Bandwidth Total Power 26.2 dBm
2.6848 MHz

Transmit Freq Error B12 Hz OBW Powar 28,00 %

x dB Bandwidth 2.837 MHz *x dB -26.00 dB

i [
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e r——
Center Fraq 101,500000 MHz

Ref Offant 214 dB
_Ref 30.00 dBm

e dimattd

iCenter 701.5 MKz
es BW 51 kHz

Occupled Bandwldth

Transmit Freq Error
x dB Bandwidth

HIF Galit e

Contar Frag: T01.500000 MH:
1

#VBW 160 kHz

Total Power

4.4813 MHz
-148 Hz
5.002 MHz xdB

OBW Power

OCC_4G_B12_256QAM_5M CH23035

T 1= 1Mo O,
Radis St None

Radfis Davios: 8TS

Span 10 MHz
Sweep 4.733ms

26.9 dBm

99.00 %
~-26.00 dB

Tgoan

OCC_4G_B12_256QAM_5M CH23095

Agiimh Spwstrm Apalyres  Dxzagtio] W

Ref Offaet 214 4B
Raf 30.00 dBm_

Center 707.3 MHz
51KHz

Occupled Bandwidth

#VBW 160 kHx

Total Power

4.4633 MHz

Transmit Freq Error
x dB Bandwidth

-5.803 kHz
876 MHz x dB

OBW Power

E=p
Radis Sti: None

Radis Davics: BTS

Sweep 4.733 ms|

26.8 dBm

98,00 %
~26.00 dB

Tgoan

gl Spwetrums Aalyree (st W

Center Fraq 713.500000 MHz

Ref Offant 214 dB
_Ref 30.00 dBm

iCenter 713.5 WMHz
es BW 51 kHz

Occupled Bandwldth

Transmit Freq Error
x dB Bandwidth

e Trig Free Run
HIF Gl o

Coantar Fraig: T12.500000
#Acten: 20 48

#VBW 160 kHz

Total Power

4.4813 MHz
1.543 kHz
4.967 MHz xdB

OBW Power

OCC_4G_B12_256QAM_5M CH23155

i,

Radis St None

AvglHald 100r100

Radis Davios: 8TS

Span 10 MHz
Sweep 4.733ms

26.8 dBm

99.00 %
~-26.00 dB

Tgoran

OCC_4G_B12_256QAM_10M CH23060

Agiimh Spwstrm Apalyres  Dxzagtio] W

Centor Fraq 704.000000 MHz

#IF Gt e

Ref Offaet 214 4B
Ref 30.00 dBm

100 kHz

Occupled Bandwidth

Cuntar Frag: TO4.000000 MHz
= Trig: Free Run

dieter. 20 4

SVBW 300 kHz

Total Power

8.9504 MHz

Transmit Freq Error
x dB Bandwidth

-12.635 KHz
8.748 MHz *x dB

OBW Powar

AvglHald 1001100

Radis Davics: BTS

FENSRNIPTN

Span 20 MHz,
Sweep 2.531 ms|

26.2 dBm

98,00 %
~26.00 dB

Tgoran

Al Sptos Aaby e Ccaigtio) IW,

Center Fraq 107.500000 MHz

Ref Offant 214 dB
_Ref 30.00 dBm

iCenter 707.5 MHz
eg BW 100 kHz

Occupled Bandwldth

x dB Bandwidth

HIF Galit e

Coantar Frai: TO7.500000

OCC_4G_B12_256QAM_10M CH23095

0w o, F4

Radis St None

AvglHald 100r100

#Acten: 20 48

#VBW 1300 kHz

Total Power

8.9328 MHz

Transmit Freq Error BB Hz

OBW Power

8.584 MHz xdB

Radfis Davios: 8TS

Sweep 2.533 ms

26.2 dBm

99.00 %
~-26.00 dB

Tgoran

OCC_4G_B12_256QAM_10M CH23130

Rl Offaet 214 4B
Ref 30.00 dBm

Center 711 MHz
100 kiz

Occupled Bandwidth

T H o,
Radis Sti: None

AvglHald: 100r00

SVBW 300 kHx

Total Power

8.9379 MHz

Transmit Freq Error
x dB Bandwidth

3.878 kHz
8.706 MHz * dB

OBW Power

Radis Davics: BTS

Span 20 MHz,
Sweep 2.531 ms

26.4 dBm

98,00 %
~26.00 dB

Tgoran
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A1.3LTE Band 13

LTE Band 13
Frequency|99% Occupied Bandwidth (MHz) 26 dB bandwidth (MHz)
BW |Channel
(MHz) QPSK [16QAM|64QAM|256 QAM|QPSK|16QAM|64QAM|256QAM

5M | 23205 | 779.5 (4.4691|4.4669|4.4629| 4.4707 |4.985| 4.968 | 4.909 | 4.998
5M | 23230 782 |14.4648|4.4663|4.4723 | 4.4694 [4.925| 5.020 | 5.001 | 4.966
5M | 23255 | 784.5 |4.4674|4.4633|4.4722| 4.4600 [5.041| 4.935 | 4.999 | 4.889
10M | 23230 782 18.9339|8.9381(8.9382| 8.9311 [9.540| 9.677 | 9.531 | 9.517
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OCC_4G_B13_.QPSK_5M CH23205

gl ) Spwetrums Aalyren (st W

Center Fraq 779,500000 MHz s'"l'?"!iﬂomm

- Free Run Avgl
I Gl o

Ref Offant 214 dB
_Ref 30.00 dBm

iCenter 770.5 WMHz

eg BW 51 KHz #VBW 160 kHz

Occupled Bandwldth Total Power
4.4691 MHz
B6.054 kHz2 OBW Power

4.885 MHz xdB

Transmit Freq Error
x dB Bandwidth

TESES Mo O,
Radis St None

Radfis Davios: 8TS

Span 10 MHz
Sweep 4.733ms

31.4 dBm

99.00 %
~-26.00 dB

Tgoan

OCC_4G_B13_.QPSK_5M CH23230

Agiinh Spwstrm Apalyres Dxzagtio] W

Centar Fraq 752.000000 MHz

FIF Gt e

Ref Offaet 214 4B
Ref 30.00 dBm

Center 782 MHz
51 KHz

Occupled Bandwidth

it
5: TR2.000000 Mtz Radis Sti: None
Tri Free Run AvglHald: 100r00

#hsten. 20 48 Radis Davics: BTS

Span 10 MHz,
#VBW 160 kHx Sweep 4.733 ms|

Total Power 31.4 dBm

4.4648 MHz

Transmit Freq Error 487 Hz
4.925 MHz * dB

x dB Bandwidth

OBW Power 28,00 %
~26.00 dB

Tgoan

OCC_4G_B13_.QPSK_5M CH23255

ContarFrag: Ted.
o= Trig Free Run
oIF Galictoe  BARIen: 20 48

Ref Offant 214 dB
_Ref 30.00 dBm

iCenter 7845 WMHz

eg BW 51 KHz #VBW 160 kHz

Occupled Bandwldth Total Power

4.4674 MHz
2215kHz  DBW Power
5041 MHz  xdB

Transmit Freq Error
x dB Bandwidth

TS PHI
Radis St None

AvglHald 100r100

Radfis Davios: 8TS

N
™

Fhaanbeds e

Span 10 MHz
Sweep 4.733ms

31.4 dBm

99.00 %
~-26.00 dB

Tgoran

OCC_4G_B13_.QPSK_10M CH23230

FIF Gt e

Ref Offaet 214 4B
Ref 30.00 dBm

100 kHz

Occupled Bandwidth

= Trig: Free Run

+ T
Cuntar Frag: TR2.000000 MHz R ta: Hone
AvglHald: 100r00

#hsten. 20 48 Radis Davics: BTS

Span 20 MHz,
SVBW 300 kHx Sweep 2.531 ms

Total Power 30.6 dBm

8.9339 MHz

Transmit Freq Error
x dB Bandwidth

-1.130 KHz
8.540 MHz * dB

OBW Power 28,00 %
~26.00 dB

Tgoran

OCC_4G_B13_16QAM_5M CH23205

Al Sptis Aaby e caigtio) IW,

Center Fraq 779,500000 MHz
l\lL-kllmv. #hstern: 20 48

Coantar Frai: TT0.500000

Ref Offant 214 dB
_Ref 30.00 dBm

iCenter 770.5 WMHz

eg BW 51 KHz #VBW 160 kHz

Occupled Bandwldth Total Power
4.4669 MHz

3.895 kHz OBW Power
4.968 MHz xdB

Transmit Freq Error
x dB Bandwidth

TTE S0 51 Moy O,
Radis St None

AvglHald 100r100

Radfis Davios: 8TS

Span 10 MHz
Sweep 4.733ms

30.4 dBm

99.00 %
~-26.00 dB

Tgoran

OCC_4G_B13_16QAM_5M CH23230

Mgt Spectivis Awaly e Dgsagtion IW,

Centar Fraq 752.000000 MHz

FIF Gt e

Ref Offaet 214 4B
Ref 30.00 dBm

: 17
Cuntar Frag: TR2.000000 MHz Radis Sti: None
Tri Free Run AvglHald: 100r00

#hsten. 20 48 Radis Davics: BTS

' i

Center 782 MHz
v 51 KHz

Occupled Bandwidth

h'
A i S

Span 10 MHz,
#VBW 160 kHx Sweep 4.733 ms|

Total Power 30.3 dBm

4.4663 MHz

Transmit Freq Error
x dB Bandwidth

B8.372 kHz
5.020 MHz * dB

OBW Power 28,00 %
~26.00 dB

Tgoran
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OCC_4G_B13_16QAM_5M CH23255

Ty e —T

Center Fraq 784500000 MHz s'"l'?“!i"“-ﬁm“:m‘
gl
I Gl o

Ref Offant 214 dB
_Ref 30.00 dBm

iCenter 7845 WMHz

eg BW 51 KHz #VBW 160 kHz

Occupled Bandwldth Total Power

4.4633 MHz
5,766 kHz OBW Power
4.835 MHz xdB

Transmit Freq Error
x dB Bandwidth

0w o, F4

Radis St None

Radfis Davios: 8TS

Span 10 MHz
Sweep 4.733ms

30.5 dBm

99.00 %
~-26.00 dB

Tgoan

OCC_4G_B13_16QAM_10M CH23230

ST
Mhz Radis Sti: None
AvglHald 1001100

Ref Offaet 214 4B
Ref 30.00 dBm

Center 782 MHz
100 khz SVBW 300 kHx

Occupled Bandwidth Total Power

8.9381 MHz
B772kHz  OBW Power
867TMHz  xdB

Transmit Freq Error
x dB Bandwidth

Radis Davics: BTS

VAL A

Span 20 MHz,
Sweep 2.531 ms

29.7 dBm

98,00 %
~26.00 dB

Tgoan

OCC_4G_B13_64QAM_5M CH23205

ContarFrag: T70.
o= Trig Free Run
oIF Galico  BARIen: 20 48

Ref Offant 214 dB
_Ref 30.00 dBm

iCenter 770.5 WMHz

eg BW 51 KHz #VBW 160 kHz

Occupled Bandwldth Total Power

4.4629 MHz
6,434 kHz OBW Power
4.809 MHz xdB

Transmit Freq Error
x dB Bandwidth

Radis St None

AvglHald 100r100

Radis Davios: 8TS

29,4 dBm

99.00 %
~-26.00 dB

Tgoran

OCC_4G_B13_64QAM_5M CH23230

Cuntar Frag: TR2.000000 MH:

T Trig:Free Run
o Gaiticdioe  WASten: 20 48

Ref Offaet 214 4B
Raf 30.00 dBm_

Center 782 MHz
51 KHz SVBW 160 kHx

Occupled Bandwidth Total Power

4.4723 MHz
7217kHz  OBW Power
5.001MHz  xdB

Transmit Freq Error
x dB Bandwidth

e i
2 Radis Sti: None

AvglHald 1001100

Radis Davics: BTS

Sweep 4.733 ms|

29.4 dBm

98,00 %
~26.00 dB

Tgoran

OCC_4G_B13_64QAM_5M CH23255

Aol Sptios Aaby e Ccaigtio) IW,
Center Fraq 784,500000 MHz CanturFrag: T84.500000
W Gactins  BALe: 20 4

Ref Offant 214 dB
_Ref 30.00 dBm

iCenter 7845 MHz

eg BW 51 KHz SVBW 160 kHz

Occupled Bandwldth Total Power

4.4722 MHz
5,403 kHz OBW Power
4.989 MHz xdB

Transmit Freq Error
x dB Bandwidth

Radis St None

AvglHald 1001100

Radis Davige: 8TS

Span 10 MHz
Sweep 4.733ms

29,4 dBm

99.00 %
~-26.00 dB

Tgoran

OCC_4G_B13_64QAM_10M CH23230

Aghinih Spetivi Awaly e Dgsgtion IW,

Centar Fraq 752.000000 MHz
lIIL-kIL“"“ #hsten. 20 8

Rl Offaet 214 4B
Ref 30.00 dBm

| w——

Center 782 MHz
v 100 kiz SVBW 300 kHx

Occupled Bandwidth Total Power

8.9382 MHz
14336 kH:  OBW Power
8531 MHz  xdB

Transmit Freq Error
x dB Bandwidth

Cuntar Frag: T82.000000 MHz
Trig: Free Run AvglHald: 1001100

o 1% S
2 Radis Sti: None

Radis Davics: BTS

Span 20 MHz,
Sweep 2.531 ms

28.7 dBm

98,00 %
~26.00 dB

Tgoran
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OCC_4G_B13_256QAM_5M CH23205

Ty e —T

Center Fraq 779500000 MHz Contar Fres: T79.000000 MH; Radis 5ta: Notwe
Wi Gaitow : Radie Davios: BTS

Ref Offant 214 dB
_Ref 30.00 dBm

iCenter 770.5 MHz
#Res BW 51 kHz #VBW 160 kHz Sweep 4.733ms

Occupled Bandwldth Total Power 27.4 dBm
4.4707 MHz

Transmit Freq Error 3.736 kHz OBW Power 99.00 %

x dB Bandwidth 4.988 MHz xdB -26.00 dB

s Tgoran

OCC_4G_B13_256QAM_5M CH23230

) Sywtrum Apalgree i) IW.

Center Frag 7H2.000000 MHz Frag: 782.000000 Mtz
== we Run AvglHeld: 100100
#IF Gialicd e 20 48 Radis Davios: 8TS

Rl Offaet 214 4B
Ref 30.00 dBm

Center 782 MHz i i ) " Span 10 MHz
l#Res BW 51 KHz SVBW 160 kHx Sweep 4.73ms

Occupled Bandwidth Total Power 27.4 dBm
4.4694 MHz

Transmit Freq Error 1.966 kHz OBW Power 28,00 %

x dB Bandwidth 866 MHz * dB -26.00 dB

i Tgorarw

OCC_4G_B13_256QAM_5M CH23255

Std: None
AvglHald 100r100
Radis Davios: BTS

Ref Offant 214 dB
_Ref 30.00 dBm

‘Center FPJ.5 MKz i - - i . i Span 10 MHz
#Res BW 51 kHz #VBW 160 kHz Sweep 4.733ms

Occupled Bandwldth Total Power 27.4 dBm
4.4600 MHz

Transmit Freq Error 3.364 kHz OBW Power 99,00 %

x dB Bandwidth 4.889 MHz xdB -26.00 dB

= Tgerans

OCC_4G_B13_256QAM_10M CH23230

} Spwstrumm Asabyrer  (ksugio) W
Mtz s Sta
AvglHald 1001100
Radis Davics: BTS

Ref Gffeet 214 dB
Ref 30.00 dBm

SVBW 300 kHz Sweep 2.531 ms|

Occupled Bandwlidth Total Power 26.9 dBm
8.9311 MHz

Transmit Freq Error 11,521 kHz OBW Powar 28,00 %

x dB Bandwidth 8.517 MHz *x dB -26.00 dB

s Tgerans
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Al1.4 LTE Band 25 (Cover Band 2)

LTE Band 25
Frequency|99% Occupied Bandwidth (MHz) 26 dB bandwidth (MHz)

BW |Channel

(MHz) QPSK [16QAM|64QAM|256QAM|QPSK|16QAM|64QAM|256QAM
1.4M| 26047 | 1850.7 |1.0809|1.0775|1.0803| 1.0800 {1.285| 1.304 | 1.294 | 1.300
1.4M| 26365 | 1882.5 |1.0833|/1.0780|1.0777| 1.0805 (1.269| 1.318 | 1.276 | 1.289
1.4M| 26683 | 1914.3 |1.0810{1.0839|1.0820| 1.0820 (1.288| 1.304 | 1.288 | 1.298
3M | 26055 | 1851.5 |2.6853|2.6805|2.6860| 2.6904 (2.968| 2.981 | 2.985 | 2.958
3M | 26365 | 1882.5 |2.6876|2.6842|2.6879| 2.6795 [2.966| 2.948 | 2.979 | 2.951
3M | 26675 | 1913.5 |2.6883|2.6817|2.6876| 2.6842 [2.969| 2.959 | 2.930 | 2.958
5M | 26065 | 1852.5 |4.4663|4.4673|4.4711| 4.4797 [4.910| 4.941 | 5.082 | 4.906
5M | 26365 | 1882.5 (4.4601(4.4670|4.4668| 4.4562 |4.934 | 4.993 | 4.967 | 5.054
5M | 26665 | 1912.5 (4.4688|4.4682|4.4590| 4.4615 |4.922| 4.892 | 5.009 | 5.001
10M | 26090 1855 [8.9297(8.9425(8.9171| 8.9432 |9.695| 9.719 | 9.868 | 9.684
10M | 26365 | 1882.5 |8.9576|8.9471|8.9497| 8.9465 |9.737| 9.691 | 9.621 | 9.819
10M | 26640 1910 [8.9456(8.9557(8.9522| 8.9414 |9.717 | 9.746 | 9.809 | 9.682
15M | 26115 | 1857.5 (13.431|13.423|13.418| 13.458 |14.47| 14.41 | 14.41 | 14.40
15M | 26365 | 1882.5 [13.423|13.424|13.398| 13.436 |14.43| 14.46 | 14.45 | 14.46
15M| 26615 1905 |13.402|13.419|13.406| 13.419 (14.24| 14.38 | 14.43 | 14.32
20M | 26140 1860 (17.846{17.931|17.924| 17.892 |18.96| 19.21 | 19.30 | 19.19
20M | 26365 | 1882.5 (17.877/17.865|17.878| 17.867 [19.01| 19.16 | 19.18 | 18.79
20M | 26590 1905 (17.828]17.903(17.864| 17.836 |19.21| 19.29 | 18.98 | 19.10
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e ——
Center Fraq 1,850700000 GHz
#1F Gkt l.m'

Ref Offant 224 dB
_Ref 30.00 dBm

Ittt bl

iCenter 1,851 GHz
es BW 15 kHz

Occupled Bandwldth

Transmit Freq Error
x dB Bandwidth

CoantarFrax: 1060700000 GH:
Trig: Free

AvglHald 100r100

HVBW 47 kHz

Total Power

1.0809 MHz
516 Hz
1.285 MHz

OBW Power
xdB

OCC_4G_B25_.QPSK_1.4M CH26047

Hos 13, 704
Hane

=]
Radis 5t

Radfis Davios: 8TS

Span 3 WHz
Sweep 18.4 ms|

30.8 dBm

99.00 %

-26.00 dB

Tgoan

OCC_4G_B25_.QPSK_1.4M CH26365

Agiimh Spwstrm Apalyres  Dxzagtio] W

Center Frag 1.882500000 GHz

FIF Gt e

Ref Offaet 224 4B
Ref 30.00 dBm

Center 1,883 GHz
s BW 15 KHE

Occupled Bandwidth

: hi |
i 1.002800000 GHz Stid: None
Free Run AvglHald: 100r00

Radis Davics: BTS

Span 3 MHz
SVBW 47 kHz Sweep 10.4 ms)

Total Power 30.9 dBm

1.0833 MHz

Transmit Freq Error
x dB Bandwidth

-389 Hz
1.269 MHz

OBW Power
* dB

98,00 %
~26.00 dB

Tgoan

gl Sqwetrum Asalyree (st W

Center Frag 1,914300000 GHz

Ref Offant 224 dB
_Ref 30.00 dBm

iCenter 1.914 GHz
s BW 15 kHz

Occupled Bandwldth

Transmit Freq Error
x dB Bandwidth

e Trig Free Run
I Gl o

Contar Frag: 1944300000 GHz
AvglHald 100r100
heters. 20 48

HVBW 47 kHz

Total Power

1.0810 MHz
740 Hz
1.288 MHz

OBW Power
xdB

OCC_4G_B25_.QPSK_1.4M CH26683

ALFVNOY 3, T34

Stk Mone

Radfis Davios: 8TS

CenterFreq
1.914300000 GHz2

' I .
i s

Span 3 WHz
Sweep 18.4 ms|

30.4 dBm

99.00 %

-26.00 dB

Tgoran

OCC_4G_B25_.QPSK_3M CH26055

FIF Gt e

Ref Offaet 224 4B
Ref 30.00 dBm

Jatns s

Center 1,852 GHz
30 WHz

Occupled Bandwidth

= Trig: Free Run

Cuntar Frag: 1051500000 GHz
AvglHald: 100r00

#hsten. 20 48 Radis Davics: BTS

o S T

Span 6 MHz
SVBW 01 kHz Sweep B8.267 ms|

Total Power 3.1 dBm

2.6853 MHz

Transmit Freq Error
x dB Bandwidth

-2.136 kHz
2.968 MHz

OBW Power
* dB

98,00 %
~26.00 dB

Tgoran

Center Freq|
1551500000 GHz2

Al Sptis Aabyoee | caigtio) IW,

Center Fraq 1,882500000 GHz

Ref Offant 224 dBS
_Ref 30.00 dBm

iCenter 1,883 GHz
es BW 30 kHz

Occupled Bandwldth

Transmit Freq Error
% dB Bandwidth

HIF Gabit i

Contat Frag: 1.902500000 GHz
Free Run AvglHald 1001100
heters. 20 48

SVBW 01 kHz

Total Power

2.6876 MHz
150 Hz
2.966 MHz

OBW Power
xdB

OCC_4G_B25_.QPSK_3M CH26365

Thitos 13,7
Radis St None

Radfis Davige: 8TS

Span 6 WMHz
Sweep 8.267 ms

3.1 dBm

99.00 %

-26.00 dB

Tgoran

OCC_4G_B25_.QPSK_3M CH26675

Aghinih Spetivis Awaly e Dgcagtion IW,

1.913500000 GHz

FIF Gt e

Ref Offaet 224 4B
Ref 30.00 dBm

Center 1.914 GHz
v 30 WHz

Occupled Bandwidth

: St |
Cuntar Frag: 1013800000 GHz Radis Sti: None
Trig: Free Run AvglHald: 100r00

#hsten. 20 48 Radis Davics: BTS

SVBW 01 kHz

Total Power 30.6 dBm

2.6883 MHz

Transmit Freq Error
x dB Bandwidth

-1.716 KHz
2.969 MHz

OBW Power
* dB

98,00 %
~26.00 dB

Tgoran
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OCC_4G_B25_.QPSK_5M CH26065

1 Spetrimm Aalyree sagim) IW

> > = s 13, 4
Center Frag 1,852500000 GHz Contar Frag: 1052500000 GHz Radis Sta: Hone
Trig: Free Run AvglHald 1001100
1 Gabii: Lo - Radis Davice: TS

Ref Offant 224 dBS
_Ref 30.00 dBm

Center 1,853 GHz
ey BW 51 KHz SVBW 160 kHz Sweep 4.733ms

Occupled Bandwldth Total Power 31.7 dBm
4.4663 MHz

Transmit Freq Error 1,508 kHz OBW Power 29,00 %

x dB Bandwidth 4.910 MHz xdB -26.00 dB

Tgoan

OCC_4G_B25_.QPSK_5M CH26365

2 G s (3
Centar Fra Gtz Radis Std: None
Run AvglHald: 1001100
Radis Davics BTS

Ref Offaet 224 4B
Reaf 30.00 dBm_

Center 1883 GHz
es BW 51 kHr SVBW 160 kHz Sweep 4.733 ms|

Occupled Bandwlidth Total Power 31.9 dBm
4.4601 MHz

Transmit Freq Error -581 Hz OBW Power 28.00 %

x dB Bandwidth 4.834 MHz *x dB -26.00 dB

Tgoan

OCC_4G_B25_.QPSK_5M CH26665

gl Sywetrums Aalyren (st W

: Tt [,
Center Freq 1912500000 GHz CoantarFrax: 1812500000 GHs le St None

o Trig: Frae Run AvglHeld: 1001100
1T Gl wes #hcten. 20 4B Raidis Davics: 816

Ref Offant 224 dB
_Ref 30.00 dBm

iCenter 1.013 GHz
es BW 51 kHz SVBW 160 kN2

Occupled Bandwldth Total Power 31.5 dBm
4.4688 MHz

Transmit Freq Error -2.646 kHz OBW Power 99,00 %

x dB Bandwidth 4.922 MHz xdB -26.00 dB

Tgoran

OCC_4G_B25_.QPSK_10M CH26090

: T {55 P |
Cuntar Frag: 1055000000 GHz Radis Sti: None
e Trig Free Run AvglHald: 100r00
IF Gt e #hsten: 20 &8 Radis Davios: BTS

Ref Offaet 224 4B
Ref 30.00 dBm

L s
PR Y N PPV TR

Center 1,855 GHz - i " " Span 20 MHz
100 kHz SVBW 300 kHx Sweep 2.531 ms

Occupled Bandwidth Total Power 31.1 dBm
8.9297 MHz

Transmit Freq Error 6.536 kHz OBW Power 28,00 %

x dB Bandwidth 8.685 MHz * dB -26.00 dB

Tgoran

OCC_4G_B25_.QPSK_10M CH26365

A Spectrus Anebyree | Ccsagtied IW.
= : w1750
Center Fraq 1882500000 GHz Contar Fras: 1002500000 GHz Fadis Std: Nane
Free Run AvglHeld 10000
Radia Daviow: 8T6

Ref Offant 224 dB
_Ref 30.00 dBm

T

Center 188)GHz } - - i e " Span 20 MHz
es BW 100 kHz #VBW 1300 kHz Sweep 2.533 ms

Occupled Bandwldth Total Power 31.1 dBm
8.9576 MHz

Transmit Freq Error -164 Hz OBW Power 99,00 %

% dB Bandwidth 8.737 MHz xdB -26.00 dB

Tgoran

OCC_4G_B25_.QPSK_10M CH26640

A Sy Avabyret (gt W,
2 G o |
Center Frag 1.910000000 GHz Cuntar Frag: 1090000000 GHz Radis Sti: None
o Trig Free Run AvglHald: 1001100
I Gabit:d o #iste Radis Davice: 8TS

Ref Offaet 224 4B
Ref 30.00 dBm

)
Al

Center 1.91 GHz
@ 100 kHz SVBW 300 kHz Sweep 2.531 ms

Occupled Bandwidth Total Power 31.3 dBm
8.9456 MHz

Transmit Freq Error -2.614 KHz OBW Powar 28,00 %

x dB Bandwidth 8.717 MHz *x dB -26.00 dB

Tgoran
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OCC_4G_B25_.QPSK_15M CH26115

gl ) Spwetrums Aalyren (st W

. > = s 13, 74
Center Frag 1,857500000 GHz Contar Frag: 1057500000 GHz Radis St Hone

e Trig Free Run AvglHald 100r100
15 bt e Radis Davios: BTS

Ref Offant 224 dB
_Ref 30.00 dBm

Center 1858 GHz } - - i e " Span 30 MHz
es BW 150 kHz HVBW 470 kHz Sweep 1.667 ms

Occupled Bandwldth Total Power 30.5 dBm
13.431 MHz

Transmit Freq Error 3.998 kHz OBW Power 99,00 %

x dB Bandwidth 14.47 MHz xdB -26.00 dB

ety [

OCC_4G_B25_.QPSK_15M CH26365

Agiio) Spwtrum Aabyree - Dezngtiond JIW.
k= - e #hi |
Centar Fra i 1002500000 G Radis Std: None
Free Run AvglHald: 1001100
Radis Davios: BTS

Ref Offaet 224 4B
Ref 30.00 dBm

Center 1,883 GHz - i " " Span 30 MHz
es BW 150 kHz SVBW 470 kHz Sweep 1.667 ms|

Occupled Bandwidth Total Power 30.9 dBm
13.423 MHz

Transmit Freq Error 3.367 kHz OBW Power 28,00 %

x dB Bandwidth 14.43 MHz * dB -26.00 dB

i [

OCC_4G_B25_.QPSK_15M CH26615

gl Spwetrums Aalyree (st W

Center Frag 1,907500000 GHz CentarFrex: 1807200000 GHz
o Trig: Frae Run AvglHeld: 1001100
1T Gl wes #hcten. 20 4B Raidis Davics: 816

Ref Offant 224 dB
_Ref 30.00 dBm

iCenter 1.008 GHz
25 BW 150 kHz SVBW 470 kN2

Occupled Bandwldth Total Power 31.1 dBm
13.402 MHz

Transmit Freq Error -5.488 kHz OBW Power 99,00 %

x dB Bandwidth 14.24 MHz xdB -26.00 dB

e Tgeran

OCC_4G_B25_.QPSK_20M CH26140

: T 7] PH |
Cuntar Frag: 1060000000 GHz Radis Sti: None
e Trig Free Run AvglHald: 100r00
IF Gt e #hsten: 20 &8 Radis Davios TS

Ref Offaet 224 4B
Ref 30.00 dBm

Center 1,86 GHz - i " T Span 40 MHz
200 kHz SVBW 620 kHx Sweep 1.267 ms|

Occupled Bandwidth Total Power 30.7 dBm
17.846 MHz

Transmit Freq Error 23.822 KHz OBW Power 28,00 %

x dB Bandwidth 18.96 MHz * dB -26.00 dB

e Tgeran

OCC_4G_B25_.QPSK_20M CH26365

gl Sptinin Aneby e Gt IW)

= - > B4 3 M 13,70

Center Frag 1,882500000 GHz Contar Frag: 1.902500000 GHz Radis Sta: Hone
- Free Run AvglHald 1001100

1 Gabii: Lo Radis Davice: TS

Ref Offant 224 dBS
_Ref 30.00 dBm

Center 188)GHz } - - i e T Span 40 MHz
es BW 200 kHz SVBW 620 kHz Sweep 1.267 ms

Occupled Bandwldth Total Power 30.8 dBm
17.877 MHz

Transmit Freq Error 18.874 kHz OBW Power 29,00 %

x dB Bandwidth 18.01 MHz xdB -26.00 dB

e [

OCC_4G_B25_.QPSK_20M CH26590

A Sy Avaby et (g W,
. : 0 5 5 P e |
1,005000000 GHz Cuntar Frag: 1905000000 GHz Radis Sti: None
o Trig Free Run AvglHald: 1001100
I Gabit:d o #izien. 20 4B Radis Davice: 8TS

Ref Offeet 224 df
Reaf 30.00 dBm_

Wial,

Center 1.905GHz N - i T Span 40 MHz
@ 200 kHz SVBW 620 kHx Sweep 1.267 ms|

Occupled Bandwidth Total Power 30.9 dBm
17.828 MHz

Transmit Freq Error -13.363 KHz OBW Powar 28,00 %

x dB Bandwidth 18.21 MHz *x dB -26.00 dB

i [
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OCC_4G_B25_16QAM_1.4M CH26047

gl ) Spwetrums Aalyren (st W

Centor Fraq 1,850700000 GHz CoantarFrax: 1060700000 GH: Radis St None
Trig: Free

~ AvglHald 100r100

I Gai L Radie Davios: TS

Ref Offant 224 dB
_Ref 30.00 dBm

A o
P

iCenter 1,851 GHz
es BW 15 kHz

Span 3 WHz

HVBW 47 kHz Sweep 18.4 ms|

Occupled Bandwldth Total Power 30.0 dBm

1.0775 MHz
587 Hz
1.304 MHz

Transmit Freq Error
x dB Bandwidth

OBW Power
xdB

99.00 %
~-26.00 dB

ety [

OCC_4G_B25_16QAM_1.4M CH26365

Agiimh Spwrtrimm Anadyres  Oxaagiod W

i - - hi |
i 1.002800000 GHz Stid: None
Trig: Free Run AvglHald: 100r00
HAzten: 20 481

Center Frag 1.882500000 GHz

Gt Raus Davics: BTS

Ref Offaet 224 4B
Ref 30.00 dBm

Center 1,883 GHz
s BW 15 KHE

Span 3 MHz

SVBW 47 kHz Sweep 10.4 ms)

Occupled Bandwidth Total Power 30.0 dBm

1.07
Transmit Freq Error
x dB Bandwidth

MHz

-1.388 kHz
1.318 MHz

OBW Power
* dB

98,00 %
~26.00 dB

i [

OCC_4G_B25_16QAM_1.4M CH26683

gl Spwtrs Anabyrer  Ccogtim) W
™ - = SLAhor 13,7004
Contar Frag: 1944300000 GHz Stid: Hane
= Trig Free Run AvglHald 100r100

heters. 20 48

Center Frag 1,914300000 GHz

rGaitow Radie Davios: TS

Ref Offant 224 dB
_Ref 30.00 dBm

CenterFreq
1.914300000 GHz2

[

iCenter 1.914 GHz

ey BW 15 KHz HVBW 47 kHz

Occupled Bandwldth Total Power 29,7 dBm

1.0839 MHz
4TI Hz
1.304 MHz

OBW Power
xdB

99.00 %
~-26.00 dB

Transmit Freq Error
x dB Bandwidth

e Tgeran

OCC_4G_B25_16QAM_3M CH26055

: i P |
Contar Freg: 1051500000 GHz s Sti: Nane
o Trig Free Run AvglHeld 100100
oOF Galictise  WAZZn: 20 4 Rasfia Devics: BTS
Ref Offaet 224 4B
Ref 30.00 dBm

Center Freq|
1551500000 GHz2

Center 1,852 GHz

30 WHz SVBW 01 kHz

Occupled Bandwidth Total Power 30.0 dBm

2.6805 MHz
-500 Hz
2.981 MHz

OBW Power
* dB

Transmit Freq Error
x dB Bandwidth

98,00 %
~26.00 dB

e Tgeran

OCC_4G_B25_16QAM_3M CH26365

Aol Sptis Aaby e | Ccaigtio) IW,

r & THhos 13, 74
Center Freq 1.882500000 GHz Radis Std: None

Contar Frag: 1.902500000 GHz
- Free Run
HIF Gl o

AuglHeld 100100
#hcten: 20 4 Radia Davice: OT6
Ref Offant 224 dBS
_Ref 30.00 dBm

Span 6 WMHz
Sweep 8.267 ms

iCenter 1,883 GHz

eg BW 30 kHz #VBW 01 kHz

Occupled Bandwldth Total Power 30.1 dBm

2.6842 MHz

Transmit Freq Error -2.261 kHz OBW Power 99,00 %

% dB Bandwidth 2.848 MHz xdB -26.00 dB

e [

i [

OCC_4G_B25_16QAM_3M CH26675

A Sy Avabyret  Csgtio) W,

3 : S |
Cuntar Frag: 1013800000 GHz Radis Sti: None
Trig: Free Run AvglHald: 100r00
dhsten. 20 481

1.913500000 GHz

WGt Rais Davics: BTS

Ref Offaet 224 4B
Ref 30.00 dBm

(RF ST PAIE T S S

Center 1.914 GHz
v 30 WHz

SVBW 01 kHz

Occupled Bandwidth Total Power 30.0 dBm

2.6817 MHz
-808 Hz
2.950 MHz

Transmit Freq Error
x dB Bandwidth

OBW Powar
*x dB

98,00 %
~26.00 dB
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OCC_4G_B25_16QAM_5M CH26065

gl Spwetrum Aabyree Ckcasgtio) W

Centor Fraq 1,852500000 GHz ContarFrax: 1082500000 GH: Radis St None
1

- Free Run AvglHeld: 100100
#IF bt - Radfis Davige: 8TS

Ref Offant 224 dBS
_Ref 30.00 dBm

iCenter 1,853 GHz
es BW 51 KHz SVBW 160 kN2

Occupled Bandwldth Total Power 30.8 dBm
4.4673 MHz

Transmit Freq Error -1.043 kHz OBW Power 29,00 %

% dB Bandwidth 4.841 MHz xdB -26.00 dB

ety [

OCC_4G_B25_16QAM_5M CH26365

Agiimh Spwstrm Apalyres  Dxzagtio] W

' P

Centar Fraq 1.882500000 GHz GHr Radis Std: Nene
— AvglHald 1007100

IF Gt Lo Radis Davics BTS

Ref Offaet 224 4B
Ref 30.00 dBm

Center 1,883 GHz - i " " Span 10 MHz
es BW 51 kHr SVBW 160 kHz Sweep 4.733 ms|

Occupled Bandwidth Total Power 30.7 dBm
4.4670 MHz

Transmit Freq Error -1.712 kHz OBW Power 28.00 %

x dB Bandwidth 883 MHz *x dB -26.00 dB

i [

OCC_4G_B25_16QAM_5M CH26665

gl Sywetrums Aalyren (st W

Centor Frag 1,912500000 GHz Contar Frag: 1812500000 GHz dls Std: None
o Trig: Free Run AvglHeld: 1001100
1T Gl wes #hcten. 20 4B Raidis Davics: 816

Ref Offant 224 dB
_Ref 30.00 dBm

Center 1913 GHz i - - i - " Span 10 MHz
eg BW 51 KHz #VBW 160 kHz Sweep 4.733ms

Occupled Bandwldth Total Power 30.6 dBm
4.4682 MHz

Transmit Freq Error -3.775 kHz OBW Power 99,00 %

x dB Bandwidth 4.892 MHz xdB -26.00 dB

e Tgeran

OCC_4G_B25_16QAM_10M CH26090

Cuntar Frag: 1055000000 GHz
e Trig Free Run AvglHald: 1001100
I Gabit:d o #izien. 20 4B Raiis Davice: 8T5

Ref Offaet 224 4B
Ref 30.00 dBm

Center 1853 GHz
100 kHz SVBW 300 kHz Sweep 2.531 ms

Occupled Bandwidth Total Power 30.2 dBm
8.9425 MHz

Transmit Freq Error B.142 kHz OBW Powar 28,00 %

x dB Bandwidth 8.719 MHz *x dB -26.00 dB

e Tgeran

OCC_4G_B25_16QAM_10M CH26365

Al Sptis Aaby e Ccaigtio) IW,

px - v T LA PMhs [,

Center Freq 1,882500000 GHz CoantarFrax: 1.802500000 GHr FRadis St None
- Free Run AvglHeld: 100100

#1F Gl e Radis Davios: BTS

Ref Offant 224 dB
_Ref 30.00 dBm

Center 188)GHz } - - i e " Span 20 MHz
es BW 100 kHz #VBW 1300 kHz Sweep 2.533 ms

Occupled Bandwldth Total Power 30.2 dBm
8.9471 MHz

Transmit Freq Error 2.552 kHz OBW Power 99,00 %

x dB Bandwidth 8.681 MHz xdB -26.00 dB

e [

OCC_4G_B25_16QAM_10M CH26640

Aghinih Spetivis Awaly e Dgsagtiol IW,
R v R
1,910000000 GHz Cuntat Frag: 1040000000 Gz Radis Sti: None
e Trig: Free Run AvglHeld: 100100
HIF Gadie:L e #hsten: 20 &8 Radis Davics: BTS

Ref Offaet 224 4B
Ref 30.00 dBm

Center 1.91GHz - i " " Span 20 MHz
@ 100 kHz SVBW 300 kHx Sweep 2.531 ms|

Occupled Bandwidth Total Power 30.3 dBm
8.9557 MHz

Transmit Freq Error -7.108 kHz OBW Power 28,00 %

x dB Bandwidth 8.746 MHz * dB -26.00 dB

i [
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OCC_4G_B25_16QAM_15M CH26115

ngileh Sywetrum Aalyree  Ccaagtio! W

Centor Fraq 1,857500000 GHz ContarFrag: 1057500000 GH: Radis St None
1

- Free Run AvglHeld: 100100
#IF bt o 20 dB Radis Davige: 8TS

Ref Offant 224 dBS
_Ref 30.00 dBm

Center 1858 GHz } - - i e T Span 30 MHz
e BW 150 kHz SVBW 470 kHz Sweep 1.667 ms

Occupled Bandwldth Total Power 29.8 dBm
13.423 MHz

Transmit Freq Error 6.612 kHz OBW Power 29,00 %

x dB Bandwidth 14.41 MHz xdB -26.00 dB

ety [

OCC_4G_B25_16QAM_15M CH26365

Agiimh Spwstrm Mpalyres  Dxzagtio] W

: ihioe |
Center Frag 1.882500000 GHz % 1 862400000 GH:z Radis Std: Nens
o Trig Free Run AvglHald: 1001100
IF Gabit:d e #Azien. 20 afl Radis Davics: 8TS

Ref Offaet 224 4B
Ref 30.00 dBm

Aot o

Center 1,883 GHz - i " " Span 30 MHz
es BW 150 kHz SVBW 470 kHz Sweep 1.667 ms|

Occupled Bandwidth Total Power 29,9 dBm
13.424 MHz

Transmit Freq Error 13.755 kHz OBW Power 28,00 %

x dB Bandwidth 14.46 MHz * dB -26.00 dB

i [

OCC_4G_B25_16QAM_15M CH26615

gl Spwetrums Aalyree (st W

Center Frag 1,907500000 GHz CentarFrex: 1807200000 GHz
o Trig: Frae Run AvglHeld: 1001100
1T Gl wes #hcten. 20 4B Raidis Davics: 816

Ref Offant 224 dB
_Ref 30.00 dBm

iCenter 1.008 GHz
25 BW 150 kHz SVBW 470 kN2

Occupled Bandwldth Total Power 30.0 dBm
13.419 MHz

Transmit Freq Error 10.401 kHz OBW Power 99,00 %

x dB Bandwidth 14.38 MHz xdB -26.00 dB

e Tgeran

OCC_4G_B25_16QAM_20M CH26140

: TR
Cuntar Frag: 1060000000 GHz Radis Sti: N
o Trig Free Run AvglHald: 1001100
I Gabit:d o #izien. 20 4B Raiis Davice: 8T5

Ref Offaet 224 4B
Ref 30.00 dBm

g -.,-_c‘ul

et

| i
|

Center 1,86 GHz - i " T Span 40 MHz
200 kHz SVBW 620 kHx Sweep 1.267 ms|

Occupled Bandwidth Total Power 29.8 dBm
17.931 MHz

Transmit Freq Error -1.B82 KHz OBW Power 88,00 %

x dB Bandwidth 18.21 MHz *x dB -26.00 dB

e Tgeran

OCC_4G_B25_16QAM_20M CH26365

g Sptrues Asalgzee | Ocsagiemt IW,
e - > 3 a0 Pt 13, 72
Centor Freq 1882500000 GHz ContarFras: 1002500000 GHr Fadis St Hane
- Froe Run AvglHeld. 1001100
#1F Gl ives #hcten. 20 4B Raidis Davige: 816
Ref Offot 22.4 di3
_Ref 30.00 dBm

DEETINE (PAAS . N ry 278 O

Center 188)GHz ) - - i e T Span 40 MHz
es BW 200 kHz SVBW 620 kHz Sweep 1.267 ms

Occupled Bandwldth Total Power 29.8 dBm
17.865 MHz

Transmit Freq Error 24.719 kHz OBW Power 29,00 %

% dB Bandwidth 18.16 MHz xdB -26.00 dB

e [

OCC_4G_B25_16QAM_20M CH26590

A Sy Avaby et (g W,
. : 0 S P |
1,005000000 GHz Cuntar Frag: 1905000000 GHz Radis Sti: None
o Trig Free Run AvglHald: 1001100
I Gabit:d o #izien. 20 4B Radis Davice: 8TS

Ref Offaet 224 4B
Ref 30.00 dBm

Center 1.905GHz i - i i T Span 40 MHz
200 kHz SVBW 620 kHx Sweep 1.267 ms|

Occupled Bandwidth Total Power 29.9 dBm
17.803 MHz

Transmit Freq Error 24,148 KH2 OBW Powar 28,00 %

x dB Bandwidth 19.29 MHz *x dB -26.00 dB

i [
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gl Spwetrums Aalyree (st W

Center Fraq 1,850700000 GHz
l\lL-kllmv.

Ref Offant 224 dB
_Ref 30.00 dBm

iCenter 1,851 GHz
ey BW 15 KHz
Occupled Bandwidth
1.0803 MHz
36 Mz
1.284 MHz

Transmit Freq Error
x dB Bandwidth

ContarFrag: 10607
T

HVBW 47 kHz

Total Power

OBW Power
xdB

00000 GHz
AvglHald 100r100

OCC_4G_B25_64QAM_1.4M CH26047

3TV 13, 7028
Radis St None

Radfis Davios: 8TS

Span 3 WHz
Sweep 18.4 ms|

28.9 dBm

99.00 %
~-26.00 dB

Tgoan

OCC_4G_B25_64QAM_1.4M CH26365

Agito) Spwtrum Aabyree - Dezngtiond JIW.
Centar Fra
Free Run

Ref Offaet 224 4B
Ref 30.00 dBm

Center 1,883 GHz

e BW 15 kHr SVBW 47 kHz

Occupled Bandwidth Total Power

1.0777 MHz
-178Hz  OBW Power
1276MHz % dB

Transmit Freq Error
x dB Bandwidth

i 1.002800000 GHz
AvglHald: 100r00

s |
Sti: Hene

Radis Davics: BTS

29,1 dBm

98,00 %
~26.00 dB

Tgoan

Ao Syt Aayres | toptod IW,
Centor Fraq 1,914300000 GHz
F Gt L e =

Ref Offant 224 dBS
_Ref 30.00 dBm

iCenter 1.914 GHz
ey BW 15 KHz
Occupled Bandwidth
1.0820 MHz
-2.568 kHz
1.288 MHz

Transmit Freq Error
x dB Bandwidth

Contar Frag: 1944300000 GHz
= Trig Free Run
Bhcters. 20 48

HVBW 47 kHz

Total Power

OBW Power
xdB

OCC_4G_B25_64QAM_1.4M CH26683

AvglHald 100r100

Radis Davios: 8TS

CenterFreq
1.914300000 GHz2

S Ak

Span 3 WHz
Sweep 18.4 ms|

28.8 dBm

99.00 %
~-26.00 dB

Tgoran

OCC_4G_B25_64QAM_3M CH26055

Cuntar Frag: 1051500000 GHz
AvglHald: 100r00

= Trig: Free Run

O Gaiiune  WAEen:20 4

Ref Offaet 224 4B
Ref 30.00 dBm

e it A e

Center 1,852 GHz

30 WHz SVBW 01 kHz

Occupled Bandwidth Total Power

2.6860 MHz
2482KHz  OBW Power
2885MHz  xdB

Transmit Freq Error
x dB Bandwidth

Radis Davics: BTS

Center Freq|
1551500000 GHz2

29.0 dBm

98,00 %
~26.00 dB

Tgoran

T e e —T
Center Fraq 1,882500000 GHz
#1F Gkt l.m'

Ref Offant 224 dBS
_Ref 30.00 dBm

iCenter 1,883 GHz
eg BW 30 kHz
Occupled Bandwidth
2.6879 MHz
-588 Hz
2.978 MHz

Transmit Freq Error
% dB Bandwidth

CoantarFrax: 1802500000 GHs
Free Run

OCC_4G_B25_64QAM_3M CH26365

Radis St None

AvglHald 100r100

#Acten: 20 48

#VBW 01 kHz

Total Power

OBW Power
xdB

Radis Davion: 8TS

Sweep 8.267 ms

29,1 dBm

99.00 %

-26.00 dB

Tgoran

OCC_4G_B25_64QAM_3M CH26675

Aghisih Spetivi Awaly e Dgsagtion IW,

1,913500000 GHz
L L-kll.-n"" #hsten. 20 8

Ref Offaet 224 4B
Ref 30.00 dBm

ettt b st

Center 1.914 GHz
v 30 WHz

SVBW 01 kHz

Occupled Bandwidth Total Power

2.6876 MHz
-1.008 kHz OBW Powar
2.830 MHz *x dB

Transmit Freq Error
x dB Bandwidth

Cuntar Frag: 1013800000 GHz
Trig: Free Run AvglHald: 100r00

¥ |
Radis Sti: None

Radis Davics: BTS

Span 6 MHz
Sweep B8.267 ms|

29.2 dBm

98,00 %
~26.00 dB

Tgoran
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OCC_4G_B25_64QAM_5M CH26065

ngileh Sqwetrum Aalyree st W

Centor Fraq 1,852500000 GHz Contar Frag: 1052500000 GHz Radis Sta: Hone
e Trig Free Run AvglHald 100r100
1 Gabii: Lo - Radis Davice: TS

Ref Offant 224 dBS
_Ref 30.00 dBm

Center 185)GHz } - - i e " Span 10 MHz
eg BW 51 KHz SVBW 160 kHz Sweep 4.733ms

Occupled Bandwldth Total Power 29.8 dBm
4.4711 MHz

Transmit Freq Error 2.850 kHz OBW Power 99,00 %

x dB Bandwidth 5.082 MHz xdB -26.00 dB

ety [

OCC_4G_B25_64QAM_5M CH26365

Agiinh Spwstrm Apalyres  Dxzagio] W

: TP |
Center Frag 1.882500000 GHz % | 862400000 GHz Radis Std: Nens
e Trig Free Run AvglHald: 1001100
IF Gabit:d e #Azien. 20 afl Radis Davics: 8TS

Ref Offaet 224 4B
Ref 30.00 dBm

Center 1,883 GHz - i " " span 10 MHz
es BW 51 WHr #VBW 160 kHx Sweep 4.733 ms|

Occupled Bandwidth Total Power 29,9 dBm
4.4668 MHz

Transmit Freq Error BG7 Hz OBW Power 28,00 %

x dB Bandwidth 4.967 MHz * dB -26.00 dB

i [

OCC_4G_B25_64QAM_5M CH26665

gl ) Spwetrums Aalyren (st W

Centor Fraq 1 912500000 GHz CentarFreg: 1812200000 GHz
o Trig: Free Run AvglHeld: 1001100
1T Gl wes #hcten. 20 4B Raidis Davics: 816

Ref Offant 224 dB
_Ref 30.00 dBm

Center 1913 GHz i - - i - " Span 10 MHz
eg BW 51 KHz #VBW 160 kHz Sweep 4.733ms

Occupled Bandwldth Total Power 29.8 dBm
4.4590 MHz

Transmit Freq Error -1.487 kHz OBW Power 99,00 %

x dB Bandwidth 5.009 MHz xdB -26.00 dB

e Tgeran

OCC_4G_B25_64QAM_10M CH26090

: TEmAT IV
Cuntar Frag: 1055000000 GHz Radis Sti: N
o Trig Free Run AvglHald: 1001100
I Gabit:d o #izien. 20 4B Raiis Davice: 8T5

Ref Offaet 224 4B
Ref 30.00 dBm

Center 1,855 GHz - i " " Span 20 MHz
100 kHz SVBW 300 kHz Sweep 2.531 ms

Occupled Bandwidth Total Power 29.0 dBm
8.9171 MHz

Transmit Freq Error 11.126 kHz OBW Powar 28,00 %

x dB Bandwidth 8.868 MHz *x dB -26.00 dB

e Tgeran

OCC_4G_B25_64QAM_10M CH26365

Mg Syt Aneby e Gt IW)
= - > T 104 W 13, 4
Center Frag 1,882500000 GHz Contar Frag: 1.902500000 GHz Radis Sta: Hone

— Froe Run AvglHeld: 1001100
#1F Gl ives #hcten. 20 4B Raidis Davige: 816

Ref Offant 224 dBS
_Ref 30.00 dBm

Center 1881 GHz } - - i e " Span 20 MHz
eg BW 100 kHz SVBW 1300 kHz Sweep 2.533 ms

Occupled Bandwldth Total Power 29,3 dBm
8.9497 MHz

Transmit Freq Error 4,532 kHz OBW Power 99,00 %

x dB Bandwidth 8.621 MHz xdB -26.00 dB

e [

OCC_4G_B25_64QAM_10M CH26640

Aghinih Spectivis Awaly e | Dgsagtion IW,
g - T P |
1,910000000 GHz Cuntat Frag: 1040000000 Gz Radis Sti: None
e Trig: Free Run AvglHeld: 100100
HF Gl e #hsten: 20 &8 Radis Davics: BTS

Ref Offaet 224 4B
Ref 30.00 dBm

PAPA L pas

Center 1.91GHz - i " " Span 20 MHz
@ 100 kHz SVBW 300 kHx Sweep 2.531 ms|

Occupled Bandwidth Total Power 29,3 dBm
8.9522 MHz

Transmit Freq Error 4,201 KHz OBW Power 88,00 %

x dB Bandwidth 8.809 MHz * dB -26.00 dB

i [
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gl Sywetrums Aalyren (st W
o Gailcimns orr. 20

Ref Offant 224 dBS
_Ref 30.00 dBm

iCenter 1,858 GHz
es BW 150 kHz #vB|
Occupled Bandwldth
13.418 MHz
12.568 kHz
14.41 MHz

Transmit Freq Error
x dB Bandwidth

Center Frag 1,857500000 GHz CentarFrex: 1057200000 GHz
Trig: Free Run

<8

W 470 kHz

Total Power

OBW Power
xdB

OCC_4G_B25_64QAM_15M CH26115

Radis St None

AvglHald 100r100

Radis Davios: 8TS

28.8 dBm

99.00 %
~-26.00 dB

Tgoan

OCC_4G_B25_64QAM_15M CH26365

Agiimh Spwstrm Apalyres  Dxzagtio] W

Centar Fra

Ref Offaet 224 4B
Ref 30.00 dBm

Center 1,883 GHz
es BW 150 kHz
Occupled Bandwidth
13.398 MHz
5.802 kHz
14.45 MHz

Transmit Freq Error
x dB Bandwidth

SVBW 470 kHx

e
GH: Radis Sti: None
AvglHald: 1001100
Radis Davics: BTS

Span 30 MHz,
Sweep 1.667 ms

Total Power 28.9 dBm

OBW Powar 28,00 %
x dB ~26.00 dB

Tgoan

ngileh Sywetrum Aalyree  Ccaagtio! W
Center Frag 1,907500000 GHz

= Trigi Free

i Gaisctios W0 20

Ref Offant 224 dBS
_Ref 30.00 dBm

iCenter 1.008 GHz
e BW 150 kHz
Occupled Bandwidth
13.406 MHz
-18.531 KHz
14.43 MHz

Transmit Freq Error
x dB Bandwidth

CantarFra: 1907500000 GH:

OCC_4G_B25_64QAM_15M CH26615

Run AvglHald 1001100

<8

SVBW 470 kHz

Total Power

OBW Power
xdB

Radis Davige: 8TS

29,1 dBm

99.00 %
~-26.00 dB

Tgoran

OCC_4G_B25_64QAM_20M CH26140

Cuntat Frag: 1060000000 GH:
T Trig:Free Run
oF it WASten: 20 48

Ref Offaet 224 4B
Ref 30.00 dBm

Center 1,86 GHz
200 KNz
Occupled Bandwidth
17.924 MHz
3.565 KHz
19.30 MHz

Transmit Freq Error
x dB Bandwidth

SVBW 620 kHx

AvglHald: 100r00
Radis Davios: BTS

Span 40 MHz
Sweep 1.267 ms

Total Power 28.8 dBm

OBW Power 28,00 %
x dB ~26.00 dB

Tgoran

[T ey e —T
Center Fraq 1,882500000 GHz
l\lL-kllmv. Shnten. 20

Ref Offant 224 dBS
_Ref 30.00 dBm

iCenter 1,883 GHz
es BW 200 kHz
Occupled Bandwidth
17.878 MHz
5.276 kHz
18.18 MHz

Transmit Freq Error
x dB Bandwidth

CoantarFrax: 1.802500000 GHs
Free Run

OCC_4G_B25_64QAM_20M CH26365

ST MOS0
FRadis St None

AvglHald 100r100

<8

SVBW 620 kHz

Total Power

OBW Power
xdB

Radis Davios: 8TS

Span 40 MHz
Sweep 1.267 ms

28.8 dBm

99.00 %
~-26.00 dB

Tgoran

OCC_4G_B25_64QAM_20M CH26590

Aghinih Spetivi Awaly e Dgsagtion IW,

1.905000000 GHz

Ref Offaet 224 4B
Ref 30.00 dBm

Center 1.003 GHz
v 200 kHz SVBW 520 kHx

Occupled Bandwidth

17.864 MHz
Transmit Freq Error 885 Hz
x dB Bandwidth 18.98 MHz

Cuntat Frag: 1905000000 G Radis Sti: None
T Trig:Free Run
o Gaiticdioe  WASten: 20 48

AvglHald: 1001100
Radis Davics: BTS

Span 40 MHz
Sweep 1.267 ms|

Total Power 29.0 dBm

OBW Powar 28,00 %
x dB ~26.00 dB

Tgoran
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Report No.: 2408TW0104-U10

Center Frag 1,850700000 GHz 5'";”"!1‘05‘7""@5“'
ree

HIF Galit e

Ref Offant 224 dBS
_Ref 30.00 dBm

iCenter 1,851 GHz

ey BW 15 KHz HVBW 47 kHz

Occupled Bandwldth Total Power

1.0800 MHz
322 Hz
1.300 MHz

Transmit Freq Error
x dB Bandwidth

OBW Power
xdB

OCC_4G_B25_256QAM_1.4M CH26047

gl Spwetrums Aalyree (st W

Hos 13, 704

Radis St None

AvglHald 100r100

Radis Davios: 8TS

Span 3 WHz
Sweep 18.4 ms|

26.8 dBm

99.00 %
~-26.00 dB

Tgoan

OCC_4G_B25_256QAM_1.4M CH26365

Agiimh Spwstrm Apalyres  Dxzagtio] W

Center Frag 1.882500000 GHz

FIF Gt e

Ref Offaet 224 4B
Ref 30.00 dBm

Center 1,883 GHz
s BW 15 KHE

Occupled Bandwidth

: Mt |
i 1.002800000 GHz Sti: None
Trig: Free Run AvglHald: 100r00

#hsten. 20 48 Radis Davics: BTS

SVBW 47 kHz

Total Power 26.9 dBm

1.0805 MHz

Transmit Freq Error
x dB Bandwidth

-2.734 KHz
1.289 MHz

OBW Power
* dB

98,00 %
~26.00 dB

Tgoan

g} Spwntrum Agadyses  Cerogtim IW
Contar Frag: 1944300000 GHz

= Trig Free Run
Bhcters. 20 48

Centor Fraq 1,914300000 GHz
l\lL-lemv.

Ref Offant 224 dBS
_Ref 30.00 dBm

by s o

e s A

iCenter 1.914 GHz

ey BW 15 KHz HVBW 47 kHz

Occupled Bandwldth Total Power

1.0820 MHz
-1.186 KMz
1.208 MHz

OBW Power
xdB

Transmit Freq Error
x dB Bandwidth

OCC_4G_B25_256QAM_1.4M CH26683

AvglHald 100r100

Radis Davios: 8TS

CenterFreq
1.914300000 GHz2

Span 3 WHz
Sweep 18.4 ms|

27.0 dBm

99.00 %
~-26.00 dB

Tgoran

OCC_4G_B25_256QAM_3M CH26055

FIF Gt e

Ref Offaet 224 4B
Ref 30.00 dBm

Center 1,852 GHz
30 WHz

Occupled Bandwidth

= Trig: Free Run

Cuntar Frag: 1051500000 GHz
AvglHald: 100r00

#hsten. 20 48 Radis Davics: BTS

Center Freq|

1551500000 GHz

Span 6 MHz
SVBW 01 kHz Sweep 8.267 ms|

Total Power 27.0 dBm

2.6904 MHz

Transmit Freq Error
x dB Bandwidth

1.227 kHz
2.858 MHz

OBW Power
* dB

98,00 %
~26.00 dB

Tgoran

Al Sptis Aabysee | caigtio) IW,

Center Fraq 1,882500000 GHz

Contar Frag: 1.902800000 GHz
- Free Run
I G e

Ref Offant 224 dBS
_Ref 30.00 dBm

iCenter 1,883 GHz

eg BW 30 kHz SVBW 01 kHz

Occupled Bandwldth Total Power
2.6795 MHz

-5.565 kHz
2.851 MHz

Transmit Freq Error
x dB Bandwidth

OBW Power
xdB

OCC_4G_B25_256QAM_3M CH26365

Radis 5t Hone

AvglHald 1001100

Radis Davige: 8TS

27.2dBm

99.00 %

-26.00 dB

Tgoran

OCC_4G_B25_256QAM_3M CH26675

Aghinih Spetivis Awaly e Dgcagtion IW,

1.913500000 GHz

FIF Gt e

Ref Offaet 224 4B
Ref 30.00 dBm

Center 1.914 GHz
v 30 WHz

Occupled Bandwidth

: Mt |
Cuntar Frag: 1013800000 GHz Radis Sti: None
Trig: Free Run AvglHald: 100r00

#hsten. 20 48 Radis Davics: BTS

Span 6 MHz

SVBW 01 kHz Sweep 8.267 ms|

Total Power

2.6842 MHz

Transmit Freq Error
x dB Bandwidth

-1.422 kHz
2.858 MHz

OBW Power
* dB

98,00 %
~26.00 dB

Tgoran
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A

Report No.: 2408TW0104-U10

gl Spwetrums Aalyree (st W

Center Fraq 1,852500000 GHz

Ref Offant 224 dBS
_Ref 30.00 dBm

iCenter 1,853 GHz
es BW 51 KHz

Occupled Bandwldth

Transmit Freq Error
x dB Bandwidth

1T Gabit i

ContarFra: 1082500000 GHs
1

OCC_4G_B25_256QAM_5M CH26065

Radis 5t Hone

Free Run AvglHald 1001100

orr. 20 )

SVBW 160 kHz

Total Power

4.4797 MHz
1.538 kHz
4.806 MHz xdB

OBW Power

Radis Davige: 8TS

Span 10 MHz
Sweep 4.733ms

27.7 dBm

99.00 %
~-26.00 dB

Tgoan

OCC_4G_B25_256QAM_5M CH26365

Agiiop) Spwtrum Auabyres Dezngiond JIW.
Centar Fra

Ref Offaet 224 4B
Reaf 30.00 dBm_

Center 1,883 GHz
s BW 51KHE

Occupled Bandwidth

GHz

B
Radis Sti: None

AvglHald: 1001100

P s s s

SVBW 160 kHz

Total Power

4.4562 MHz

Transmit Freq Error
x dB Bandwidth

2.939 KHz2
5.054 MHz *x dB

OBW Powar

Radis Davics: BTS

AT

Span 10 MHz,
Sweep 4.733 ms|

27.8 dBm

98,00 %
~26.00 dB

Tgoan

e ——
Center Fraq 1,912500000 GHz

Ref Offant 224 dBS
_Ref 30.00 dBm

iCenter 1.913 GHz
es BW 51 KHz

Occupled Bandwldth

Transmit Freq Error
x dB Bandwidth

e Trig: Free Run
I G e

CoantarFrag: 1812500000 GHs
#Acten: 20 48

SVBW 160 kHz

Total Power

4.4615 MHz

~4.485 kHz
5.001 MHz xdB

OBW Power

OCC_4G_B25_256QAM_5M CH26665

FRadis St None

AvglHald 1001100

Radis Davige: 8TS

28.0 dBm

99.00 %
~-26.00 dB

Tgoran

OCC_4G_B25_256QAM_10M CH26090

FIF Gt e

Ref Offaet 224 4B
Ref 30.00 dBm

Center 1,853 GHz
100 kiz

Occupled Bandwidth

Cuntar Frag: 1055000000 GHz
AvglHald: 100r00

= Trig: Free Run
#hsten: 20 &8

SVBW 300 kHx

Total Power

8.9432 MHz

Transmit Freq Error
x dB Bandwidth

~4.B65 KHz
8.684 MHz * dB

OBW Power

Radis Sti: None

Radis Davics: BTS

Span 20 MHz,
Sweep 2.531 ms|

27.1 dBm

98,00 %
~26.00 dB

Tgoran

T ey =T
Center Fraq 1,882500000 GHz

Ref Offant 224 dBS
_Ref 30.00 dBm

iCenter 1,883 GHz
es BW 100 kHz

Occupled Bandwldth

Transmit Freq Error
x dB Bandwidth

1T Gabit i

CoantarFrai: 1.802500000 GHr
Free Run

OCC_4G_B25_256QAM_10M CH26365

T s 3, e
Radis St None

AvglHald 1001100

#Acten: 20 48

SVBW 1300 kHz

Total Power

8.9465 MHz
2.734 kHz
8.819 MHz xdB

OBW Power

Radis Davige: 8TS

Sweep 2.533 ms

27.1 dBm

99.00 %
~-26.00 dB

Tgoran

OCC_4G_B25_256QAM_10M CH26640

Aghinih Spetivis Awaly e Dgcagtion IW,

1.910000000 GHz

FIF Gt e

Ref Offaet 224 4B
Ref 30.00 dBm

Center 1.91 GHz
@ 100 kHz

Occupled Bandwidth

Cuntat Frag: 1040000000 Gz
#hsten. 20 48

SVBW 300 kHx

Total Power

8.9414 MHz

Transmit Freq Error
x dB Bandwidth

-3.147 KHz
8.682 MHz * dB

OBW Power

TEOT P |
Radis Sti: None

Trig: Free Run AvglHald: 100r00

Radis Davics: BTS

Span 20 MHz,
Sweep 2.531 ms|

98,00 %
~26.00 dB

Tgoran
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Report No.: 2408TW0104-U10

gl Sywetrums Aalyren (st W
Center Frag 1,857500000 GHz 5'""’"!1‘05’“@5“'

o Gailcimns orv. 20 )

Ref Offant 224 dBS
_Ref 30.00 dBm

iCenter 1,858 GHz

es BW 150 kHz HVBW 470 kHz

Occupled Bandwldth Total Power

13.458 MHz
17.796kHz  OBW Power
1440 MHz  xdB

Transmit Freq Error
x dB Bandwidth

OCC_4G_B25_256QAM_15M CH26115

FRadis St None

Free Run AvglHald 100r100

Radis Davios: 8TS

Span 30 MHz
Sweep 1.667 ms

26.8 dBm

99.00 %
~-26.00 dB

Tgoan

OCC_4G_B25_256QAM_15M CH26365

Ao S Aty O I,
Centar Frag 1,882500000 GHz
ofF Gt I.“""

Ref Offaet 224 4B
Ref 30.00 dBm

[T

Center 1,883 GHz

es BW 150 kHz SVBW 470 kHx

Occupled Bandwidth Total Power

13.436 MHz
17.411kHz  OBW Power
1446MHz  xdB

Transmit Freq Error
x dB Bandwidth

G
Hane

St

Radis Davics: BTS

Span 30 MHz,
Sweep 1.667 ms|

26.9 dBm

98,00 %
~26.00 dB

Tgoan

gl Spwtrus Anabyrer kgt W

Center Frag 1,907500000 GHz CantarFrex: 1.907200000 GH:
e Trig: Free Run

#IF Gaitlw  BActen: 20 4

Ref Offant 224 dBS
_Ref 30.00 dBm

iCenter 1.008 GHz

eg BW 150 kHz HVBW 470 kHz

Occupled Bandwldth Total Power

13.419 MHz
-3.369KHz  DBW Power
1432 MHz  xdB

Transmit Freq Error
x dB Bandwidth

OCC_4G_B25_256QAM_15M CH26615

TS0 s [, e
Radis St None

AvglHald 100r100

Radis Davios: 8TS

Span 30 MHz
Sweep 1.667 ms

27.0 dBm

99.00 %
~-26.00 dB

Tgoran

OCC_4G_B25_256QAM_20M CH26140

Cuntar Frag: 1060000000 GHz
AvglHald: 1001100

T Trig:Free Run
o Gaiticdioe  WASten: 20 48

Ref Offaet 224 4B
Ref 30.00 dBm

Center 1,86 GHz
200 KNz SVBW 520 kHx

Occupled Bandwidth Total Power

17.892 MHz
14,024 kHz OBW Powar
18.19 MHz *x dB

Transmit Freq Error
x dB Bandwidth

Radis Davics: BTS

Sweep 1.267 ms|

26.8 dBm

98,00 %
~26.00 dB

Tgoran

Al Sptis Aabyoee | caigtio) IW,

Centor Fraq 1 BEZ500000 GHz C'M;ﬁ?lcﬂﬂﬂmﬂnr
= &
1T Gabit i Bhcten: 20 48

Ref Offant 224 dBS
_Ref 30.00 dBm

iCenter 1,883 GHz

es BW 200 kHz SVBW 620 kHz

Occupled Bandwldth Total Power

17.867 MHz
5884KHz  DBW Power
1879MHz  xdB

Transmit Freq Error
% dB Bandwidth

OCC_4G_B25_256QAM_

20M CH26365

FRadis St None

AvglHald 1001100

Radfis Davige: 8TS

Sweep 1.267 ms

26.8 dBm

99.00 %
~-26.00 dB

Tgoran

OCC_4G_B25_256QAM_20M CH26590

Aghisih Spetivi Awaly e Dgsagtion IW,
1.905000000 GHz

T Trig:Free Run

o Gaiticdioe  WASten: 20 48

Ref Offeet 224 df
Reaf 30.00 dBm_

Center 1.003 GHz
v 200 kHz SVBW 520 kHx

Occupled Bandwidth Total Power

17.836 MHz
-16.713 KMz OBW Power
18.10 MHz *x dB

Transmit Freq Error
x dB Bandwidth

Cuntar Frag: 1905000000 GHz
AvglHald: 1001100

¥ |
Radis Sti: None

Radis Davics: BTS

Span 40 MHz
Sweep 1.267 ms|

27.0 dBm

98,00 %
~26.00 dB

Tgoran
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Report No.: 2408TW0104-U10

A1.5LTE Band 26 (Cover Band 5)

LTE Band 26
Frequency|99% Occupied Bandwidth (MHz) 26 dB bandwidth (MHz)

BW |Channel

(MHz) QPSK [16QAM|64QAM|256 QAM|QPSK|16QAM|64QAM|256QAM
1.4M| 26797 | 824.7 |1.0793/1.0819|1.0817| 1.0808 |1.288| 1.267 | 1.301 | 1.229
1.4M| 26915 | 836.5 |1.0787/1.0806|1.0798| 1.0804 [1.280| 1.284 | 1.271 | 1.258
1.4M| 27033 | 848.3 |1.0809/1.0811|1.0781| 1.0765 |1.270| 1.292 | 1.284 | 1.283
3M | 26805 | 825.5 |2.6855|2.6886|2.6888| 2.6804 |2.999| 2.993 | 2.925 | 2.971
3M | 26915 | 836.5 |2.6818(2.6801|2.6817| 2.6863 |2.961| 2.964 | 2.983 | 2.980
3M | 27025 | 847.5 |2.6820(2.6848|2.6796| 2.6805 |2.988| 2.938 | 2.962 | 2.970
5M | 26815 826.5 (4.4630(4.4646|4.4527 | 4.4571 (4.977| 4.967 | 5.012 | 4.971
5M | 26915 | 836.5 |4.4593|4.4735|4.4593| 4.4673 |4.992 | 4.901 | 4.950 | 4.929
5M | 27015 846.5 (4.4715|4.4697|4.4746| 4.4620 (4.945| 4.991 | 4.941 | 4.958
10M | 26840 829 18.9451/8.9378|8.9442| 8.9397 |9.624 | 9.699 | 9.636 | 9.750
10M | 26915 | 836.5 [8.9485|8.94678.9493| 8.9370 [9.649 | 9.697 | 9.665 | 9.647
10M | 27015 844 [8.9310(8.9232|8.9306 | 8.9261 ({9.590| 9.671 | 9.705 | 9.733
15M | 26865 | 831.5 (13.413|13.414|13.421| 13.424 (14.26| 14.42 | 14.36 | 14.36
15M | 26915 | 836.5 (13.445|13.459|13.427| 13.425 (14.43| 1454 | 14.57 | 14.46
15M | 26965 | 8415 (13.399|13.398|13.417| 13.402 (14.43| 14.37 | 14.39 | 14.24
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Report No.: 2408TW0104-U10

OCC_4G_B26_.QPSK_1.4M CH26797

OCC_4G_B26_.QPSK_1.4M CH26915

At Spessriim Analpren Drcupied T
) T

nter Frag B24.7000 Cartar Fraq. 624.700000 Mz
Center Frag 824.700000 MHz 5 e o J08Ho

FIEGabd

Rel Offset21.4 6B
Ref 30,00 dBm

Center §24.7 MHz
[#Res BW 15 kHz FYBW 47 kHz

Occupled Bandwidth Total Power 29.9 dBm
1.0793 MHz

Transmit Freq Error 118 Hz OBW Power 99.00 %
x dB Bandwicdth 1.288 MHz x dB -26.00 dB

At Spestrim Avalyom  (euied W

o F 5000 Cantar Fray. 636.500000 Mz
Center Freg 836.500000 MHz __ "- e s ST
FIEGain L ow MAan: 20 4B

Ref Offset 214 dB
Ref 30,00 dBm

Center #36.5 MHz ‘Span 3 WHz
[#Res BW 15 kHz AVBW 47 hHz Sweep 16.4 my
Occupled Bandwidth Taotal Power 30.0 dBm
1.0787 MHz
Transmit Freq Error “AT4 Hz OBW Power 99.00 %
x dB Bandwidth 1.280 MHz x dB -26.00 dB

b Spectr i Aafim  Decugited I,
N

= At
Center Frag B48.300000 MHz Conl:rFl 40 200600 Hadie Std: Hene

Mz
~— 3 AvifiHold 1081100
FiFGalndiow _ BAN:20 dB Padin Devicn: 815

Rel Offset21.4 6B
Ref 30,00 dBm

T s e

Center £48.3 MHz
[#Res BW 15 kHz FYBW 47 kHz

Occupled Bandwidth Total Power 30.2 dBm
1.0808 MHz

Transmit Freq Error 36 Hz OBW Power 99.00 %
x dB Bandwicdth 1.270 MHz x dB -26.00 dB

At Spe i Aalyrm Dbl W
.

Center Freq 825.500000 MHz 4. 626.600000 Radie Sti: Nens

Mz
—— Avi{Hale 100100
#EGain L ow MAman: 20 B Radis Devica: 815
Ref Offset 214 dB
Ref 30.00 dBm ___
et

st
s

Center §25.5 MHz ‘Span 6 MHz
[#Res BW 30 kHz SVBW 91 kHz Sweep 8.267 my
Occupled Bandwldth Total Power 30.1 dBm
2.6855 MHz
Transmit Freq Error -2.560 kHz OBW Power 99.00 %
x dB Bandwidth 2,000 MHz x dB -26,00 dB

b Spectr i Aafpn  Decugibed W,

: e
Center Frog B36.500000 MHz Rsdle St Hone
’\I'letlrw*r Radis Device BTS

Rel Offset21.4 6B
Ref 30,00 dBm___

[#Res BW 30 kHz FVBW 91 kHz
Occupled Bandwidth Total Power 30.1 dBm
2.6818 MHz

Transmit Freq Error -1,058 kHz OBW Power 99.00 %
x dB Bandwicdth 2.961 MHz x dB -26.00 dB

At Spe i Aalyrm Dbl W

Center Fraq B47.500000 MHz Radie Sui: Nens
#IFGain d.ow Radis Davica: BTS

Ref Offset 214 dB
Ref 30,00 dBm___

[IRVPTE R PRI LTSI NS
|

[#Res BW 30 kHz SVBW 91 kHz
Occupled Bandwldth Total Power 30.1 dBm
2.6820 MHz

Transmit Freq Error 205 Hz OBW Power 99.00 %
x dB Bandwidth 2.988 MHz x dB -26.00 dB
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OCC_4G_B26_.QPSK_5M CH26815

OCC_4G_B26_.QPSK_5M CH26915

At Sty AalysneDeugied TW.
H

Center Frag B26.500000 MHz

FIEGabd

Cantar Fraq. 628.600000 Mz
- T e Run AviiHold 10800

Rel Offset21.4 6B
Ref 30,00 dBm___

Center §26.5MHz

[#Res BW 51 kHz #FVBW 160 kHz

Occupled Bandwidth Total Power
4.4630 MHz

4,110 kHz OBW Power
4,977 MHz x dB

Transmit Freq Emor
x dB Bandwidth

30.9 dBm

99.00 %
-26.00 dB

Aiberd Spestriim Anlyres Gezibed W
T

Center Freq §36.500000 MHz Ca fF'iaMﬁlmMH

==
#IEGain 4 owe MAman: 20 1B

Ref Offset 214 dB
Ref 30,00 dBm

frertnmp—t

Center 836.5 MHz

[#Res BW 51 kHz SVBW 160 kHz

Occupled Bandwldth Total Power B/

4.4593 MHz
-184 Hz OBW Power
4,902 MHz x dB

Transmit Freq Errar
x dB Bandwidth

2
‘Avi|Hold 1007100

1 TRMg
Radia Stk Mene

Radin Devicn: BT5

1.0 dBm

89.00 %

-26.00 dB

OCC_4G_B26_.QPSK_5M CH27015

b Spectr i Aafn  Decugited W,

) 6. 846.500000 MHz
Center Frag B46.500000 MHz otiold: 106H00

FIEGabd

Rel Offset21.4 6B
Ref 30.00 4Bm __

Center £46.5 MHz

[#Res BW 51 kHz #FVBW 160 kHz

Occupled Bandwidth Total Power

4.4715 MHz
-5.612 kHz OBW Power
4,945 MHz x dB

Transmit Freq Emor
x dB Bandwidth

Hadie Std: Hene

Radis Davicw: BT5

Sweep 4,733 m

31.0 dBm

99.00 %
-26.00 dB

 DOGCOO MHz
i [ AvilfHald 1001100
#EGain L ow MAman: 20 1B

Ref Offset 214 dB
Ref 30,00 dBm___

ICenter 820 MHz

[#Res BW 100 kHz #VBW 300 kHz

Occupled Bandwldth Total Power
8.9451 MHz
-3.360 kHz OBW Powar

9,624 MHz x dB 2

Transmit Freq Errar
x dB Bandwidth

Radin Suf:Monw

Radin Devicn: BT5

30.3 dBm

89.00 %
6,00 dB

b Spectr i Aafpn  Decugibed W,

Center Frag B36.500000 MHz

FIFGaind v

AvilHold: 1081100

Rel Offset21.4 6B
Ref 30,00 dBm___

fada
Wikt errptpiel e

Center §36.5 MHz

[#Res BW 100 kHz #VBW 300 kHz

Occupled Bandwidth Total Power
8.9485 MHz
4,198 kHz OBW Power

9,649 MHz x dB

Transmit Freq Emor
x dB Bandwidth

s
Hadie St Hene

Radis Davicw: BTS

30.2 dBm

99.00 %
-26.00 dB

At Spe i Aialyrm Dl W

Center Freq 844.000000 MHz

#IFGaind.ow

Wz
‘Avil|Hald: 160r400

Ref Offset 214 dB
Ref 30,00 dBm___

W daizod

Center #44 MRz

iRes BW 100 kHz #VBW 300 kHz

Occupled Bandwldth Total Power
8.9310 MHz
-2.771 kHz OBW Power

9,590 MHz x dB

Transmit Freq Errar
x dB Bandwidth

Radis Sut: Mone

Radis Davica: BTS

Span 20 Mtz
Sweep 2.533

30.2 dBm

90,00 %
-26.00 dB
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OCC_4G_B26_.QPSK_15M CH26865

OCC_4G_B26_.QPSK_15M CH26915

At Speciriom Anasns Do W0
nter Frag B31.5000 Cantur Fray. 611500600 M 5

Center Frag 831.500000 MHz — peshs i J08Hoo

FlEGabnd ow RAadie Device 8BTS

Rel Offset21.4 6B
Ref 30,00 dBm___

Center §31.5 MHz
[#Res BW 150 kHz FYBW 470 kHz

Occupled Bandwidth Total Power 29.8 dBm
13.413 MHz

Transmit Freq Error -5,263 kHz OBW Power 99.00 %
x dB Bandwidth 14.26 MHz x dB -26.00 dB

Aot Spestriim Anlyres Geiibed W

Center Froq §36.500000 MHz o rr.-nqun':smmw &

2
T ‘Avi|Hold 1007100
¥ Gaindow  HABEN:20 4B Radin Devicn: BTS

Ref Offset 214 dB
Ref 30,00 dBm

Center #36.5 MHz Span 30 Mtz
[#Res BW 150 kHz #VBW 470 kHz Sweep 1,667 my
Occupled Bandwldth Total Power 20.8 dBm
13.445 MHz
Transmit Freq Error 10.699 kHz OBW Power 99.00 %
x dB Bandwidth 14.43 MHz x dB -26,00 dB

500000 Mz Radiz St Nons
AviiiHold 1007100
RAadie Device 8T5

Rel Offset21.4 6B
Ref 30,00 dBm___

Center £41.5 MHz
[#Res BW 150 kHz FYBW 470 kHz

Occupled Bandwidth Total Power 30.0 dBm
13.399 MHz

Transmit Freq Error 7.8968 kHz OBW Power 99.00 %
x dB Bandwicdth 14.43 MHz x dB -26.00 dB

W Radin Sut: Mone
Aol 1007100
Radis Devicn: 8T5

Ref Offset 214 dB
Ref 30,00 dBm

[#Res BW 15 kHz SVBW 47 KHz
Occupled Bandwldth Total Power 20.0 dBm
1.0819 MHz

Transmit Freq Error -810 Hz OBW Power 99.00 %
x dB Bandwidth 1.267 MHz x dB -26.00 dB

b Spectriam Aafn  Decugited W,

= - =
y B36.500000 MHz Fadia St Hene
Center Frag B36.500000 MHz - R o 3
PIFGabid v Radis Davicw: BTS

Rel Offset21.4 6B
Ref 30,00 dBm

[#Res BW 15 kHz FVBW 47 kHz
Occupled Bandwidth Total Power 29.0 dBm
1.0806 MHz

Transmit Freq Error -535 Hz OBW Power 99.00 %
x dB Bandwicdth 1.284 MHz x dB -26.00 dB

At Spe i Aalyrm Dbl W

Center Freq 848.300000 MHz Radie Sti: Mens

Iz
‘Avil|Hold: 160r400
Radie Devica: 8BTS

Ref Offset 214 dB
Ref 30,00 dBm

o
[#Res BW 15 kHz SVBW 47 KHz
Occupled Bandwldth Total Power 20.1 dBm
1.0811 MHz

Transmit Freq Error -3.012 kHz OBW Power 99.00 %
x dB Bandwidth 1.202 MHz x dB -26.00 dB
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OCC_4G_B26_16QAM_3M CH26805

OCC_4G_B26_16QAM_3M CH26915

At Sty Analysne_Desugied T
Center Frag 825.500000 MHz
FlEGabnd ow

Rel Offset21.4 6B
Ref 30,00 dBm___

iCenter §25.5 MHz
[#Res BW 30 kHz
Occupled Bandwidth
2.6886 MHz
Transmit Freq Error 1.405 kHz
x dB Bandwidth 2.993 MHz

Cantar Fraq. 625 500000 Mz
- e Run

AvilHold 108100
RAadie Device 8T5

#VBW 91 kHz

Total Power 20.2 dBm

OBW Power 99.00 %
x dB -26.00 dB

Aot Spestriim Andlyres Geibed W

" Cantar Fray. 036.500000 M
Center Frag 836.500000 MHz st "R‘Mll Jwﬂr:nlk T

==
#IEGain 4 owe MAman: 20 1B

Ref Offset 214 dB
Ref 30,00 dBm___

Center 836.5 MHz

[#Res BW 30 kHz AVBW 91 kHz

Occupled Bandwldth Total Power

2.6801 MHz
Transmit Freq Error 698 Hz OBW Power
x dB Bandwidth 2.964 MHz x dB

Radin

Radin Devicn: BT5

-S;mn 6 hiHz
Sweep 8.267 m

20.2 dBm

90,00 %
-26.00 dB

Cantar Fr
F

847 500600 Findlo Stk Nens

MHz
AviiiHold 1007100

L
EAtan: 20 4B Radis Davicw: BT5

Rel Offset21.4 6B
Ref 30.00 4Bm __

ST UL L

[#Res BW 30 kHz
Occupled Bandwidth
2.6848 MHz

Transmit Freq Error -5,508 kHz
x dB Bandwidth 2.938 MHz

#VBW 91 kHz

Span 6 MHz
Sweep B.267 m

Total Power 20.3 dBm

OBW Power 99.00 %
x dB -26.00 dB

Ref Offset 214 dB
Ref 30,00 dBm __

Center 826.5 MHz

[#Res BW 51 kHz SVBW 160 kHz

Occupled Bandwldth Total Power
4.4646 MHz

Transmit Freq Error -3.012 kHz OBW Power
x dB Bandwidth 4,967 MHz x dB

TLTE21 AN O
Radie Sti: Mens

Radin Devicn: BT5

S-;;a-n 10 WiHz
Sweep 4,733y

20.8 dBm

90,00 %
-26.00 dB

b Spectr i Aafpn  Decugibed W,
Center Frag B36.500000 MHz
PIFGabid v

Rel Offset21.4 6B
Ref 30,00 dBm___

638.500000 MHz fisdla Stt: Nene
AvilHold: 1081100

Radis Davicw: BTS

e s

[#Res BW 51 kHz
Occupled Bandwidth
4.4735 MHz

Transmit Freq Error -3.006 kHz
x dB Bandwidth 4,901 MHz

#FVBW 160 kHz

Total Power 20.9 dBm

OBW Power 99.00 %
x dB -26.00 dB

At Spe i Aialyrm Dl W

Center Freq B46.500000 MHz

Ref Offset 214 dB
Ref 30,00 dBm

e T

Cents

iRes BW 51 kHz SVBW 160 kHz

Occupled Bandwldth Total Power
4.4697 MHz

Transmit Freq Error -4,867 kHz OBW Power
x dB Bandwidth 4,901 MHz x dB

Wz
‘Avil|Hald: 160r400

=n e
Radio Sti: Mens

Radis Davica: BTS

30.0 dBm

90,00 %
-26.00 dB
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Report No.: 2408TW0104-U10

OCC_4G_B26_16QAM_10M CH26840

OCC_4G_B26_16QAM_10M CH26915

At Sty Analysne_Deugied T
v

or Freq B 00 Cantar Fraq. 628,000 Miz
Center Frag B29.000000 MHz — e i J08Hoo o
FIFGabnd vw RAadie Device 8T5

Rel Offset21.4 6B
Ref 30,00 dBm___

Center §20 MHz
[#Res BW 100 kHz FYBW 300 kHz

Occupled Bandwidth Total Power 29.2 dBm
8.9378 MHz

Transmit Freq Error 5.041 kHz OBW Power 99.00 %
x dB Bandwicdth 9,690 MHz x dB -26.00 dB

Aot Spestriim Anlyres Geiibed W
in

Radin

r F 5000 Cantar Froq. 636.500000 Mz
Center Frag 836.500000 MHz = "‘ e RvlHoie: 100/100
AiGainiow  AABEN:30 4B Radis Dvicw: BT5

Ref Offset 214 dB
Ref 30,00 dBm___

Center 836.5 MHz
[#Res BW 100 kHz #YBW 300 kHz

Occupled Bandwldth Total Power 20.2 dBm
8.9467 MHz

Transmit Freq Error 3.344 kHz OBW Power 99.00 %
x dB Bandwidth 9,697 MHz x dB -26.00 dB

OCC_4G_B26_16QAM_10M CH26990

b Spectr i Aafn  Decugibed I,
i

T

Center Frag 844000000 MH. Cantar Fraq. 844.000000 Mz Radle Stk Nene
enter Trog = ar AviiHold: 1681100

iGaiw  ARIN:20 4B Radia Davicw 8BTS

Rel Offset21.4 6B
Ref 30,00 dBm

4

Center k44 MHz
[#Res BW 100 kHz FYBW 300 kHz

Occupled Bandwidth Total Power 29.3 dBm
8.8232 MHz

Transmit Freq Error -13.110 kHz OBW Power 99.00 %
x dB Bandwicdth 9,671 MHz x dB -26.00 dB

500000 MiHz Radin Suf:Monw
i [ AvilfHald 1001100
HiGambow | HAmEN:20 4B Radin Devion: BT5

Ref Offset 214 dB
Ref 30,00 dBm___

Center 831.5 MHz
[#Res BW 150 kHz #YBW 470 kHz

Occupled Bandwldth Total Power 28.9 dBm
13.414 MHz

Transmit Freq Error 3.267 kHz OBW Power 99.00 %
x dB Bandwidth 14.42 MHz x dB -26.00 dB

b Spectr i Aafisn  Decugited I,

Center Frog B36.500000 MHz isdle St Hone
’\I'letlrw*r Radis Device BTS

Rel Offset21.4 6B
Ref 30,00 dBm___

[#Res BW 150 kHz FVBW 470 kHz
Occupled Bandwidth Total Power 28.9 dBm
13.458 MHz

Transmit Freq Error 438 Hz OBW Power 99.00 %
x dB Bandwicdth 14.54 MHz x dB -26.00 dB

At Spe i Aalyrm Dbl W

Center Frog 841.500000 MHz Radin Sut: Mone

Iz
‘Avil|Hald: 160r400
Radie Devica: BTS

Ref Offset 214 dB
Ref 30,00 dBm___

(1Y F |

[#Res BW 150 kHz #VBW 470 kHz Sweig
Occupled Bandwldth Total Power 20.1 dBm
13.398 MHz
Transmit Freq Error -818 Hz OBW Power 99.00 %
x dB Bandwidth 14.37 MHz x dB -26.00 dB
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Report No.: 2408TW0104-U10

OCC_4G_B26_64QAM_1.4M CH26797

OCC_4G_B26_64QAM_1.4M CH26915

At Speciriom Analns Do T
nter Frag 824.7000 Cantur Fray. 62470000 Wi
Center Frag 824.700000 MHz i e e J08Ho

FIEGabd

Rel Offset21.4 6B
Ref 30,00 dBm

,
vy

Center §24.7 MHz ‘Span 3 MHz
[#Res BW 15 kHz FVBW 47 kHz Sweep 164
Occupled Bandwidth Total Power 28.1 dBm
1.0817 MHz
Transmit Freq Error -2.097 kHz OBW Power 99.00 %
x dB Bandwicdth 1.301 MHz x dB -26.00 dB

Agiont Spoctrion Analgree Guzusiod 16K
ter Fi 50001 Cantar Fray. 636.500000 Mz Radia

Center Frag 836.500000 MHz __k peshs ek fisk 10000

MGalwdow  EAan:20 4B Radin Devicn: 15

Ref Offset 214 dB
Ref 30,00 dBm

Center 8365 MRz ‘Span 3 MHz
[#Res BW 15 kHz AVBW 47 hHz Sweep 16.4 my
Occupled Bandwidth Total Power 28.0 dBm
1.0798 MHz
Transmit Freq Error TAD Hz OBW Power 99.00 %
x dB Bandwidth 1.271 MHz x dB -26.00 dB

Cantar Freq. 00,.000000 MHz Rudiz Sti: Nens
e TrigFres Run AvilHald 1081100
FiFGabuine  BAON: 20 4B Radis Devicn BTS

Rel Offset21.4 6B
Ref 30,00 dBm

S |

Center §48.3 MHz ‘Span 3 MHz
[#Res BW 15 kHz FVBW 47 kHz Sweep 164
Occupled Bandwidth Total Power 28.1 dBm
1.0781 MHz
Transmit Freq Error -1,098 kHz OBW Power 99.00 %
x dB Bandwicdth 1.284 MHz x dB -26.00 dB

Radio Sti: Mens
=i
#IEGain 4 owe MAman: 20 1B Radis Devica: 815

Ref Offset 214 dB
Ref 30,00 dBm___

A
P e

Center 825.5 MHz
[#Res BW 30 kHz #YBW 91 kHz

Occupled Bandwldth Total Power 28.1 dBm
2.6888 MHz

Transmit Freq Errar -3.205 kHz OBW Power 99.00 %
x dB Bandwidth 2.0925 MHz x dB -26.00 dB

b Spectr i Aafpn  Decugibed I,

Center Frog B36.500000 MHz isdla St Hone
’\I'letlrw*r Radis Device BTS

Rel Offset21.4 6B
Ref 30,00 dBm___

NPT Py

[#Res BW 30 kHz FVBW 91 kHz
Occupled Bandwidth Total Power 28.2 dBm
2.6817 MHz

Transmit Freq Error -63 Hz OBW Power 99.00 %
x dB Bandwicdth 2.983 MHz x dB -26.00 dB

At Spe i Aalyrm il W

Center Freq 8B47.500000 MHz Radin Sti: Mone

Iz
‘Avil|Hald: 160r400
Radie Devica: BTS

Ref Offset 214 dB
Ref 30,00 dBm

e S s g

Cents zZ]
iRes BW 30 kHz AVBW 91 kHz Sweep 8.267 v
Occupled Bandwldth Total Power 28.4 dBm
2.6796 MHz
Transmit Freq Errar -3.675 kHz OBW Power 99.00 %
x dB Bandwidth 2.062 MHz x dB -26.00 dB
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Report No.: 2408TW0104-U10

OCC_4G_B26_64QAM_5M CH26815

OCC_4G_B26_64QAM_5M CH26915

At Sty Analysne_Deugied TW
Center Frag 826.500000 MHz
FlEGabnd ow

Rel Offset21.4 6B
Ref 30.00 4Bm __

Center §26.5MHz
[#Res BW 51 kHz
Occupled Bandwidth
4.4527 MHz
-3.738 kHz
5,012 MHz

Transmit Freq Emor
x dB Bandwidth

Cantar Fraq. 628.600000 Miz s
- e Run

AvilHold 108100
RAadie Device 8T5

#FVBW 160 kHz

Total Power 28.8 dBm

OBW Power 99.00 %
x dB -26.00 dB

Aot Spestriim Anlyres Geiibed W
T

o F 5000 Canter Fro. 635.500000 Wiz
Center Freg 836.500000 MHz _ "- e R s
#lEGain L ow AAan: 20 4B

Ref Offset 214 dB
Ref 30,00 dBm___

Center 836.5 MHz
[#Res BW 51 kHz

S-;;a-n 10 WiHz
#YBW 180 kHz Sweep 4,733 m

Occupled Bandwldth Total Power 28.9 dBm
4.4583 MHz

Transmit Freq Error 5,466 kHz OBW Power 99.00 %
x dB Bandwidth 4,950 MHz x dB -26.00 dB

b Spectr i Aafisn  Decugited I,

Center Frag B46.500000 MHz

L
#IFGaind ow AArtan: 20 dB

Rel Offset21.4 6B
Ref 30,00 dBm

v

Center £46.5 MHz
[#Res BW 51 kHz
Occupled Bandwidth
4.4746 MHz
-10.385 kHz
4,941 MHz

Transmit Freq Emor
x dB Bandwidth

Canter Fraq. 848 500000
F

TuTE
MHz Radie Sti: Nene
AviiiHold 1007100
Padin Devicn: 815

%pan 10 MiHz

#YBW 1680 kHz Sweep 4,733 my

Total Power 20.0 dBm

OBW Power 99.00 %
x dB -26.00 dB

Radin Suf:Monw
-
MGalwdow  AAan:20 4B Radin Devicn: 15

Ref Offset 214 dB
Ref 30,00 dBm___

ICenter 820 MHz

[#Res BW 100 kHz #VBW 300 kHz

Occupled Bandwldth Total Power 28.2 dBm
8.9442 MHz

Transmit Freq Error 511 Hz OBW Power 99.00 %
x dB Bandwidth 9,636 MHz x dB -26.00 dB

b Spectr i Aafpn  Decugibed W,
Center Frag B36.500000 MHz
PIFGabid v

Rel Offset21.4 6B
Ref 30,00 dBm___

[#Res BW 100 kHz
Occupled Bandwidth
8.9493 MHz

Transmit Freq Error B.203 kHz
x dB Bandwidth 9,665 MHz

536500008 Mz Radiz St Hons
‘Rt Hold 100/00

Radis Davicw: BTS

#VBW 300 kHz

Total Power 28.2 dBm

OBW Power 99.00 %
x dB -26.00 dB

At Spe i Aalyrm Dbl W

Center Frog 844.000000 MHz Radin Suf: Mone

Wz
‘Avil|Hald: 160r400
#IFGaind ow Radie Devica: BTS

Ref Offset 214 dB
Ref 30,00 dBm___

Cents

iRes BW 100 kHz #VBW 300 kHz

Occupled Bandwldth Total Power 28.3 dBm
8.9306 MHz

Transmit Freq Errar 3.582 kHz OBW Power 99.00 %
x dB Bandwidth 9,705 MHz x dB -26.00 dB
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OCC_4G_B26_64QAM_15M CH26865

OCC_4G_B26_64QAM_15M CH26915

Agiteint Spectrim Anafpser Decugied W
Center Frag 631.500000 MHz
FlEGabnd ow

Rel Offset21.4 6B
Ref 30,00 dBm___

Center §31.5 MHz
[#Res BW 150 kHz
Occupled Bandwidth
13.421 MHz
1.559 kHz
14,36 MHz

Transmit Freq Emor
x dB Bandwidth

Cantar Fraq. 631600000 Mz
- Run

AvilHold 108100

#FVBW 470 kHz

Total Power

OBW Power

Radis Davicw: BT5

27.8 dBm

99.00 %

x dB -26.00 dB

Aot Speirin Analyree  Orzupled T
i

Flef Cffuet 21 4 d5
Ref 30.00 dBm

Center 836.5 MHz
es BW 150 kHz
Occupied Bandwidth
13.427 MHz
11.564 kHz
14.57 MHz

Transmit Freq Error
% dB Bandwidih

FVEW 470 kHz

MH o Sud: Hane
AvyiHald: 109100
Radie Device: BTS

Span 30 MHz,
Sweep 1.667 ms|
Total Power 27.9.dBm

OBW Power 9.00 %
xdB -26.00 dB

b Spectr i Aafisn  Decugited I,

Center Frag B41.500000 MHz

FIEGabd

Rel Offset21.4 6B
Ref 30,00 dBm___

Center £41.5 MHz
[#Res BW 150 kHz
Occupled Bandwidth
13.417 MHz
-5,814 kHz
14,30 MHz

Transmit Freq Emor
x dB Bandwidth

500008 MHz
AviiiHold 1007100

#FVBW 470 kHz

Total Power

OBW Power

Hadie St Hene

Radis Davicw: BT5

27.9 dBm

99.00 %

x dB -26.00 dB

FEGain v

Ref Offset 214 dB
Ref 30,00 dBm

[#Res BW 15 kHz
Occupled Bandwldth
1.0808 MHz

1.582 kHz
1,220 MHz

Transmit Freq Errar
x dB Bandwidth

MAman: 20 B

W Radin Sut: Mone
Aol 1007100
Radis Devicn: 8T5

AVBW 47 kHz

Total Power 26.0 dBm

OBW Power 89.00 %
x dB -26,00 dB

A Spectr i Aafim  Decugited I,

Center Frag B36.500000 MHz

FIFGaind v

Rel Offset21.4 6B
Ref 30,00 dBm

[#Res BW 15 kHz
Occupled Bandwidth
1.0804 MHz

Transmit Freq Error 518 Hz
x dB Bandwidth 1.258 MHz

638.500000 MHz
AvilHold: 1081100

#FVBW 47 kHz

Total Power

OBW Power

Hadie Std: Hene

Radis Davicw: BTS

26.2 dBm

99.00 %

x dB -26.00 dB

At Spe i Aalyrm Dbl W

=

Center Freq 848.300000 MHz
#IFGain d.ow

Ref Offset 214 dB
Ref 30,00 dBm

[#Res BW 15 kHz
Occupled Bandwldth
1.0765 MHz

Transmit Freq Error 507 Hz
x dB Bandwidth 1.283 MHz

Iz Radla Stt: Mone
‘Avil|Hald: 160r400
Radie Devica: BTS

AVBW 47 kHz Sweep

Total Power 26.1 dBm

OBW Power 89.00 %
x dB -26,00 dB
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